TABLE OF CONTENTS

SN 568240 RS446 Reclaimer/Stabilizer
568001014000 RS446 Tractor
568001013000 RS446 Reclaimer/Stabilizer
568002094000 Mainframe Assembly From 568216
568002111000 Covers Assembly
568002151000 Handrails Group
568002135000 Service Center Assembly
568002151000 Handrails Group
568002135000 Service Center Assembly
568005041000 Tank, Fuel
004023400000 Tank, Fuel
568050038000 Tank, Hydraulic
002016733000 Reservoir, Hydraulic
568005041000 Tank, Fuel
004023400000 Tank, Fuel
568050038000 Tank, Hydraulic
002016733000 Reservoir, Hydraulic
568004082000 Drive Line Assembly
004003443000 Torque Limiter
568003047000 Drive Assembly, Wheel From 568208
568003048000 Axle Assembly, Front Drive
568003044000 Tie Rod Assembly
568003049000 Axle Assembly, Rear Drive
568003044000 Tie Rod Assembly

12

14

16

14

16

18

20

22

24

18

20

22

24

26

28

30

32

36

38

36

TOC 1




TABLE OF CONTENTS

568020018000

002015914000

568005040000

001010688000

002005089000

002012635000

526001585000

526001586000

568005012000

004013812000

568005042000

568005045000

568005046000

526000596000

004013722000

568005049000

568020011000

568005060000

568050039000

002008549000

568090006000

568090131000

559960082000

568090027000

Regulator Assembly, Air

Air Regulator-Lubricator

Engine Assembly

Exhaust Insulation Assembly
Split Flange Kit
Tandem Hydraulic Assembly
Air Intake Assembly
Exhaust Assembly
Cooling System
RAD CAC HOC Assembly
Dipstick Assembly
Pump Assembly, Cutter Cooling
Actuator, Hydraulic Clutch
Turnbuckle Assembly
Kit, Clutch Shift Lever
Cooling Group, Transmission
Tank, Air Assembly From 568106

Battery Group

Filters Assembly

Filter Assembly

Electrical Group From 568233

Panel Assembly, Main Control
Light, Dash Assembly

Control Handle Assembly

42

44

46

54

56

58

60

62

64

66

68

70

72

74

76

78

80

82

84

86

88

92

98

100

TOC 2




TABLE OF CONTENTS

526009226000

568090056000

568090050000

560090028000

568090102000

568050049000

568005044000

568030002000

531004002000

001010066000

097003002000

526004040000

543040239000

568040062000

568002078000

568002141000

568002160000

568002080000

526001289000

568004075000

568004044000

568004022000

568004050000

568004051000

Panel, Auxiliary Gauge
Panel, Power
Adapter, Power
Light, Strobe
Pump, Lube
Hose Kit
Hose Kit, Power Pack
Tools Group
Hammer, Air Attachment
Hammer, Air Assembly
Hose, Air Assembly
Chain, Ratchet Tool
Kit, Oil Sampling Assembly
Operator Platform, Open
Covers Group, Operator Station
Handrail Assembly
Cowling Assembly
Hood Assembly
Hood Assembly, Engine
Cutter Assembly
Cutter Housing and Drive
Door, Rear
Chaincase Assembly

Chaincase Assembly

102

106

108

110

112

114

116

118

120

122

124

126

128

130

132

134

136

140

142

144

146

150

152

154

TOC3




TABLE OF CONTENTS

568004053000

568004067000

568040084000

568040026000

568040033000

568040069000

568040085000

526004193000

553040105000

568050051000

568090008000

568090049000

Axle Assembly, Cutter
Drive Assembly, Cutter Lower
Water and Emulsion System
Accessory Group, Water Emulsion
Pushbar Assembly
Spraybar Assembly
Water Pump and Plumbing Assembly
Pump/Motor Assembly
Lanyard Assembly
Hose Group
Electrical System

Cable, Spraybar

156

160

162

164

166

168

170

172

174

176

178

180

TOC 4




Intentionally Left Blank



RS446 Reclaimer/Stabilizer

SN 568240
Ref. No. Part No. Qty. Description
1 568001014000 1 RS446 Tractor ( Page 4 )
2 568040062000 1 Operator Platform, Open ( Page 130 )
3 568004075000 1 Cutter Assembly ( Page 144)
4 568040084000 N 1 Water and Emulsion System ( Page 162 )
N) Not Shown

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

2




RS446 Reclaimer/Stabilizer
SN 568240

Caey

ILLUSTRATION MAY VARY FROM YOUR MACHINE

I E R Ex 3 WWW.TEREXRB.COM
1-888-TEREXRB




RS446 Tractor

568001014000
Part No. Qty. Description
568001013000 1 RS446 Reclaimer/Stabilizer ( Page 6 )
568030002000 1 Tools Group ( Page 118)
568009023000 1 Decal Assembly

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

4




Intentionally Left Blank



RS446 Reclaimer/Stabilizer

568001013000
Ref. No. Part No. Qty. Description
1 568002094000 1 Mainframe Assembly 2 From 568216 ( Page 8 )
2 568004082000 1 Drive Line Assembly ( Page 26 )
3 568003047000 1 Drive Assembly, Wheel From 568208 ( Page 30 )
4 568020018000 1 Regulator Assembly, Air ( Page 42)
5 568005040000 1 Engine Assembly ( Page 46 )
6 568050039000 1 Filters Assembly ( Page 84 )
8 568007030000 1 Console Assembly From 568223
9 568008002000 1 Edge Guide Assembly
11 568090006000 1 Electrical Group From 568233 ( Page 88 )
13 000A00101000 16 Bolt, Hex 1/2-13 UNC x 1"
14 000A00211000 32 Bolt, Hex 1-8 UNC x 3 1/2"
15 000A00265000 32 Nut 1-8 UNC 1-8 UNC
16 000A00296000 16 Washer, Flat 1/2"
17 000A00301000 64 Washer, Flat 1"
21 568050049000 1 Hose Kit ( Page 114 )
22 568005044000 1 Hose Kit, Power Pack ( Page 116)

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

6




RS446 Reclaimer/Stabilizer
568001013000

Rev. C

ILLUSTRATION MAY VARY FROM YOUR MACHINE

= TEREX

WWW.TEREXRB.COM
1-888-TEREXRB




Mainframe Assembly 2

568002094000
Ref. No. Part No. Qty. Description

1 001008193000 1 Tape, Acrylic Foam

2 001009758000 4 Shackle

3 001010540000 2 Handle, Grab

5 001010968000 2 Eyebolt

6 003002068000 1 J-Box

7 568002095000 1 Mainframe

8 568002099000 1 Mount, Cab

9 568002100000 1 Fender, Right
10 568002101000 1 Fender, Left
11 568002111000 1 Covers Assembly ( Page 12)
12 568002151000 1 Handrails Group ( Page 14)
13 568002152000 1 Tube, PVC
14 568002155000 2 Rod
15 568004091000 2 Chain
16 568005041000 1 Tank, Fuel ( Page 18)
17 568050038000 1 Tank, Hydraulic ( Page 22)
18 568050040000 1 Tank, Replenishing
19 000A00006000 4 Bolt, Hex 1/4-20 UNC X 1"
20 000A00036000 2 Bolt, Hex
21 000A00104000 8 Bolt, Hex 1/2"-13 UNC X 1 3/4"
22 000A00105000 4 Bolt, Hex 1/2-13 UNC X 2"
23 000A00167000 8 Bolt, Hex 3/4-10 UNC X 2"
24 000A00256000 4 Nut 1/4-20 UNC
25 000A00267000 2 Nut
26 000A00292000 6 Washer, Flat 1/4 From 568223
27 000A00296000 4 Washer, Flat 1/2"
28 000A00299000 16 Washer, Flat 3/4"
29 000A00304000 6 Washer, Lock 1/4" From 568223
30 000A00308000 12 Washer, Lock 1/2"
31 000A02039000 2 Nut, Lock 5/16-18 UNC
32 000A02044000 8 Nut, Lock 3/4-10 UNC
33 000AA0099000 8 Washer, Flat
34 A-130120 2 Pin
35 568005065000 1 Neutral Safety Bracket
36 000A00004000 2 Bolt, Hex 1/4-20 UNC x 3/4"
37 000A00367000 2 Screw, Socket Head
38 000A02036000 2 Nut, Lock #10-24 UNC

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

8




Mainframe Assembly 2
568002094000

ILLUSTRATION MAY VARY FROM YOUR MACHINE

TEREX 9




Mainframe Assembly 2
568002094000

Top View

\%\

=

Rev. E

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m I E R Ex 10 WWW.TEREXRB.COM
1-888-TEREXRB




Intentionally Left Blank



Covers Assembly

568002111000
Ref. No. Part No. Qty. Description
1 526001234000 2 Cover Plate
2 526005081000 1 Hose Cover
3 568002112000 2 Cover, Pump Access
4 568002113000 1 Cover, Transmission Access
5 568002114000 2 Cover, Mainframe Side
6 568002117000 1 Cover, Powerpack
7 568002118000 1 Cover, Mainframe Front
8 568002128000 1 Cover, Floorplate
9 568002129000 1 Cover, Floorplate
10 568002138000 1 Cover, Rear Weight
11 568002149000 1 Plate
12 568002150000 1 Plate
13 568002154000 1 Plate
14 568002157000 1 Plate, Shifter
15 568002158000 1 Cover, Fender
16 568002159000 1 Cover, Clutch Access
17 000A00005000 12 Bolt, Hex
18 000A00054000 60 Bolt, Hex
19 000A00057000 2 Bolt, Hex 3/8-16 UNC X 1"
20 000A00059000 3 Bolt, Hex 3/8-16 UNC X 1 1/2"
21 000A00256000 4 Nut 1/4-20 UNC
22 000A00292000 16 Washer, Flat 1/4
23 000A00294000 65 Washer, Flat 3/8"
24 000A00304000 12 Washer, Lock 1/4"
25 000A00306000 62 Washer, Lock 3/8"
26 000A02040000 3 Nut, Lock 3/8-16 UNC

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

12




Assembly
568002111000

Covers Ass

ILLUSTRATION MAY VARY FROM YOUR MACHINE

= TEREX

13




Handrails Group

568002151000
Ref. No. Part No. Qty. Description
1 568002156000 2 Front Handrail
2 568002135000 1 Service Center Assembly ( Page 16 )
3 000A00057000 4 Bolt, Hex 3/8-16 UNC X 1"
4 000A00061000 8 Bolt, Hex 3/8-16 UNC X 2"
5 000A00306000 8 Washer, Lock 3/8"
6 000A00270000 4 Nut, Jam 3/8-16 UNC
7 000A00294000 8 Washer, Flat 3/8"

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

14




Handrails Group
568002151000

Rev. 0

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R E x 15 WWW.TEREXRB.COM

1-888-TEREXRB




Service Center Assembly

568002135000
Ref. No. Part No. Qty. Description
1 001001499000 2 Pin
2 568002126000 1 Handrail
3 568002127000 1 Ladder
4 000A00102000 2 Bolt, Hex 1/2"-13 UNC X 1 1/4"
5 000A00109000 2 Bolt, Hex
6 000A002042000 4 Nut, Elastic
7 000A00296000 2 Washer, Flat 1/2"

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

16




Service Center Assembly
568002135000

Rev. 0

ILLUSTRATION MAY VARY FROM YOUR MACHINE

TEREX

17

WWW.TEREXRB.COM
1-888-TEREXRB




Tank, Fuel

568005041000
Ref. No. Part No. Qty. Description
1 004023400000 1 Tank, Fuel ( Page 20)
2 526012011000 4 Fuel Tank Pad

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

18




Tank, Fuel
568005041000

Rev. 0

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R E x 19 WWW.TEREXRB.COM

1-888-TEREXRB




Tank, Fuel

004023400000
Ref. No. Part No. Qty. Description

1 001005283000 1 Gauge, Fuel
2 001009508000 1 Strainer
3 001010342000 1 Cap, Vented Fuel
4 002006447003 2 Valve, Ball
5 002016661002 1 Gasket
6 004013484000 1 Cover
7 004023401000 1 Reservoir, Fuel
8 000A00057000 8 Bolt, Hex 3/8-16 UNC X 1"
9 000A00294000 8 Washer, Flat 3/8"

10 000A00306000 8 Washer, Lock 3/8"

11 000A00679000 2 Connector, Straight

12 000A00882000 1 Plug, Pipe 3/8" NPT

13 000AA0640003 3 Elbow, 45°

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

20




Tank, Fuel
004023400000

Rev. 0

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R Ex 21 WWW.TEREXRB.COM

1-888-TEREXRB




Tank, Hydraulic

568050038000
Ref. No. Part No. Qty. Description
1 001002069000 2 U-Bolt
2 001005011000 1 Gauge, Oil Level
3 002011506022 1 Hose Assembly
4 002016733000 1 Reservoir, Hydraulic ( Page 24 )
5 526005067000 2 Tank Pad
6 568050025000 2 Adapter, Sight Gauge
7 000AA0113003 2 Tube End 90°

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

22




Tank, Hydraulic
568050038000

Rev. 0

ILLUSTRATION MAY VARY FROM YOUR MACHINE

TEREX

23

WWW.TEREXRB.COM
1-888-TEREXRB




Reservoir, Hydraulic

002016733000
Ref. No. Part No. Qty. Description
1 001005285000 1 Sender, Temperature
2 001005290000 1 Switch, Thermostat
3 002006447005 2 Valve, Ball
4 002006447008 1 Valve, Ball
5 002016661002 3 Gasket
6 002016661003 1 Filter Assembly
7 002016661004 1 Breather
8 002016724000 1 Plate, Ball Valve
9 002016732000 1 Reservoir, Hydraulic
10 002016734000 1 Cover
11 002016735000 1 Cover, Breather
12 000A00057000 24 Bolt, Hex 3/8-16 UNC X 1"
13 000A00294000 24 Washer, Flat 3/8"
14 000A00306000 24 Washer, Lock 3/8"
15 000AA0112004 2 Fitting
16 000AA0112016 4 Straight
17 000AA0112021 2 Fitting
18 000AA0113003 2 Tube End 90°
19 000AA0113019 1 Fitting 90°
20 000AA0113027 1 Connector, Elbow 90
21 000AA0118016 1 Connector, Elbow 45
22 000AA0174006 2 Union 8-Str SAE ORB
23 000AA0174009 1 Union

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

24




Reservoir, Hydraulic
002016733000

L

alaalalaalas

Rev. 0

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R E x 25 WWW.TEREXRB.COM

1-888-TEREXRB




Drive Line Assembly

568004082000
Ref. No. Part No. Qty. Description
1 001002288000 24 Capscrew
2 001008194000 1 Boot Assembly, Shift
3 004003136000 2 Universal Joint Kit
4 004003139000 1 Yoke Flange
5 004003145000 1 Slip Yoke Assembly
6 004003146000 1 Yoke Shaft
7 004003443000 1 Torgue Limiter ( Page 28)
8 531001251000 1 Guard, Driveshaft
9 568004041000 1 Companion Flange Assembly
10 568004084000 1 Support Plate
11 568004088000 1 Plate, Bulkhead
12 000A00058000 2 Bolt, Hex 3/816 UNC X 1 1/4"
13 000A00167000 2 Bolt, Hex 3/4-10 UNC X 2"
14 000A00258000 2 Nut, 3/8-16 NC
15 000A00294000 2 Washer, Flat 3/8"
16 000A00299000 2 Washer, Flat 3/4"
17 000A01102000 4 Screw, Pan
18 000A03494000 2 Lock Nut, Crown 3/4-10

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

26




Drive Line Assembly
568004082000

ILLUSTRATION MAY VARY FROM YOUR MACHINE

T E R Ex 27 WWW.TEREXRB.COM

1-888-TEREXRB




Torque Limiter

004003443000
Ref. No. Part No. Qty. Description
1 004003442014 12 Nut, Lock
2 004003442001 8 Pin, Dowel
3 004003442007 1 Plate, Pressure
4 004003442003 4 Pin, Torque
5 004003442002 4 Washer, Thrust
6 004003442004 1 Flange, Drive
7 004003442005 1 Hub Assembly, Output
8 004003442006 1 Bearing
9 004003442015 2 Plate Assembly, Friction
10 004003442013 2 Plate, Separator
11 004003442011 12 Spring Cup Bolt Assembly

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

28




Torque Limiter
004003443000

P

Rev. A

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R E x 29 WWW.TEREXRB.COM

1-888-TEREXRB




Drive Assembly, Wheel

568003047000
Ref. No. Part No. Qty. Description
1 001079712000 2 Zerk, Grease 1/8 NPT
2 004002286000 2 Bushing, Tension
3 004012159000 2 Bushing, Tension
4 526000360000 1 Retainer, Bushing
5 526008020000 1 Spacer, Bushing
6 526008021000 1 Pin, Rear Bolster
7 568003048000 1 Axle Assembly, Front Drive ( Page 32)
8 568003049000 1 Axle Assembly, Rear Drive ( Page 38)
9 568006014000 2 Wheel and Tire Assembly
10 568006015000 2 Wheel and Tire Assembly
11 000A00148000 2 Bolt, Hex 5/8-11 UNC x 2 1/2"
12 000A00172000 16 Bolt, Hex 3/4-10 UNC x 3 1/4"
13 000A00263000 16 Nut 3/4-10 UNC
14 000A00298000 2 Washer, Flat 5/8
15 000A00299000 16 Washer, Flat 3/4"
16 000A00310000 2 Washer, Lock 5/8
17 000A00311000 16 Washer, Lock 3/4

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

30




Drive Assembly, Wheel
568003047000

See Detail A

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R E x 31 WWW.TEREXRB.COM

1-888-TEREXRB




Axle Assembly, Front Drive

568003048000
Ref. No. Part No. Qty. Description
1 25002547 2 Motor, Hydraulic
2 001001497000 4 Pin, Dowel
3 001001498000 2 Pin, Clevis
4 001003012000 1 Hook, S
5 001003349000 2 Bolt, Shoulder
6 001009011000 1 Strap, Hose
7 002005085000 4 Split Flange Kit
8 002017307000 1 Cylinder
9 002017308000 1 Cylinder, Smart
10 004002196000 2 Tension Bushing
11 004012164000 4 Washer, Thrust
12 004012165000 4 Bushing, Bronze
13 004012166000 2 Bushing, Tension
14 004013847000 2 Torque Hub
15 568003036000 1 Drive Axle, Front
16 568003039001 4 Pin, King
17 568003044000 1 Tie Rod Assembly ( Page 36 )
18 568003050000 2 Hub, Drive Axle
19 568003052000 1 Support, Hydraulic Hose
20 000A00089000 1 Bolt, Hex
21 000A00166000 24 Bolt, Hex 3/4-10 UNC X 1 3/4"
22 000A00259000 1 Nut
23 000A00264000 2 Nut, 7/8"-9 UNC
24 000A00271000 1 Nut, Jam
25 000A00299000 32 Washer, Flat 3/4"
26 000A00300000 2 Washer, Flat, 7/8"
27 000A00311000 24 Washer, Lock 3/4
28 000A00572000 4 Elbow, 90 Degree 1/4" JIC X 1/8" NPT
29 000A01542000 2 Pin, Cotter
30 000A02945000 4 Washer, Flat 5/8"
31 000A03037000 32 Nut, Hex
32 000AA0046000 32 Washer, Flat
33 000AA0112016 2 Straight
34 000AA0113005 4 Elbow, 90°
35 000AA0123005 2 Elbow, Swivel Nut
000AA0123005 used before 12/17/10
36 000AA0124002 2 Tee, Run
37 000AA0164006 2 Connect, Straight
38 000AA0388140 4 Bolt, Hex
39 000AA0388176 32 Bolt, Hex
40 000A00523000 4 Straight

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

32




Axle Assembly, Front Drive
568003048000

ILLUSTRATION MAY VARY FROM YOUR MACHINE

TEREX 3

WWW.TEREXRB.COM
1-888-TEREXRB




Axle Assembly, Front Drive
568003048000

Section A-A

Rev. D

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R E x 34 WWW.TEREXRB.COM

1-888-TEREXRB




Intentionally Left Blank



Tie Rod Assembly

568003044000
Ref. No. Part No. Qty. Description
1 568003042000 1 Clevis, RH Turnbuckle
2 568003045000 1 Clevis, LH Turnbuckle
3 568003053000 1 Tie Bar
4 000A03057000 1 Nut Jam
5 000AA0643000 1 Nut, Jam

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

36




Tie Rod Assembly
568003044000

Rev. A

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R E x 37 WWW.TEREXRB.COM

1-888-TEREXRB




Axle Assembly, Rear Drive

568003049000
Ref. No. Part No. Qty. Description
1 25002547 2 Motor, Hydraulic
2 001001497000 4 Pin, Dowel
3 001001498000 2 Pin, Clevis
4 001003349000 2 Bolt, Shoulder
5 001079712000 4 Zerk, Grease 1/8 NPT
6 001079712045 4 Zerk, 45° Grease
7 002005085000 4 Split Flange Kit
8 002017307000 1 Cylinder
9 002017308000 1 Cylinder, Smart
10 004002196000 2 Tension Bushing
11 004012164000 4 Washer, Thrust
12 004012165000 4 Bushing, Bronze
13 004012166000 2 Bushing, Tension
14 004013847000 2 Torque Hub
004013846000 1 Torque Hub
004013847000 used before 12/17/10
15 568003039001 4 Pin, King
16 568003040000 1 Drive Axle, Rear
17 568003044000 1 Tie Rod Assembly ( Page 36 )
18 568003050000 2 Hub, Drive Axle
19 000A00166000 24 Bolt, Hex 3/4-10 UNC X 1 3/4"
20 000A00264000 2 Nut, 7/8"-9 UNC
21 000A00299000 32 Washer, Flat 3/4"
22 000A00300000 2 Washer, Flat, 7/8"
23 000A00311000 24 Washer, Lock 3/4
24 000A01542000 2 Pin, Cotter
25 000A02945000 4 Washer, Flat 5/8"
26 000A03037000 32 Nut, Hex
27 000AA0046000 32 Washer, Flat
28 000AA0112016 2 Straight
29 000AA0113005 4 Elbow, 90°
30 000AA0123005 2 Elbow, Swivel Nut
000AA0123005 used before 12/17/10
31 000AA0388140 4 Bolt, Hex
32 000AA0388176 32 Bolt, Hex
33 000AA0124002 2 Tee, Run

000AA0124002 used after 12/17/10

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

38




Axle Assembly, Rear Drive
568003049000

ILLUSTRATION MAY VARY FROM YOUR MACHINE

T E R Ex 39 WWW.TEREXRB.COM

1-888-TEREXRB




Axle Assembly, Rear Drive
568003049000

Rev. C

<
e
A
o~ 0 :]
3 (®
5T - d
q a

ILLUSTRATION MAY VARY FROM YOUR MACHINE

TEREX %

WWW.TEREXRB.COM
1-888-TEREXRB




Intentionally Left Blank



Regulator Assembly, Air

568020018000
Ref. No. Part No. Qty. Description
1 002015914000 1 Air Regulator-Lubricator ( Page 44 )
2 000A00031000 2 Bolt, Hex 5/16-18 UNC X 1"
3 000A00305000 2 Washer, Lock 5/16
7 000A00396000 2 Screw, Cap Socket
8 000A00306000 2 Washer, Lock 3/8"
10 55-79007 2 Adapter, Elbow
11 000A00923000 3 Tee
12 000A02258000 1 Reducer
13 000A00890000 1 Elbow, 90°
14 002004933000 2 Socket, Quick Disconnect 1/4" NPTF
15 002004966000 2 Plug, Dust
16 000A00850000 1 Reducer
17 001005255000 1 Switch, Pressure
18 000A00907000 2 Elbow, 45° Street
19 000A00843000 1 Coupling, Pipe 1/4 NPT
20 302003892100 3 Connector
21 002015915000 1 Bulkhead
22 000A00859000 1 Tee
23 000A00881000 1 Plug, Pipe 1/4" NPT
26 568020010001 1 Tubing, Air
Air tank outlet to air regulator inlet
29 568020010002 1 Tubing, Air
Air requlator outlet to main bulkhead air fit
32 568020010003 1 Tubing, Air
Main bulkhead air fitting to tee
35 568020010004 1 Tubing, Air
Tee to elbow at air tool connection
39 001003311000 5 Clamp Set
43 001003258004 3 Clamp, Hose/Tubing

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

42




Regulator Assembly, Air
568020018000

NO DRAWING FOR THIS ASSEMBLY

Rev. 0

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R E x 43 WWW.TEREXRB.COM

1-888-TEREXRB




Air Regulator-Lubricator

002015914000
Ref. No. Part No. Qty. Description
1 55-79007 2 Adapter, Elbow
2 002015914001 1 Bracket, Air System Support
3 002015914002 1 Bracket, Air System Attachment
4 002015914003 1 Valve, Pressure Relief Lockout
5 320010020010 1 Filter-Requlator
6 320010020040 1 Lubricator

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

44




Air Regulator-Lubricator
002015914000

Rev 0

ILLUSTRATION MAY VARY FROM YOUR MACHINE

TEREX

45

WWW.TEREXRB.COM
1-888-TEREXRB




Engine Assembly

568005040000
Ref. No. Part No. Qty. Description
1 2980909486 1 Hose Barb
2 001003258020 1 Clamp, Hose
3 001010688000 1 Exhaust Insulation Assembly ( Page 54 )
4 001079884000 2 Hose Barb
5 002005089000 1 Split Flange Kit ( Page 56 )
6 002006402000 2 Valve, Ball
7 002009501139 1 Nipple
8 002012613000 1 Hydraulic Pump
9 002012635000 1 Tandem Hydraulic Assembly ( Page 58 )
10 004001786000 1 Bearing
11 004003448000 1 Clutch
12 004013402000 1 Engine Assembly
13 004013460000 1 Fan, Sickle Blade
14 004013478000 1 Adapter, Pump
15 004013715018 1 Clutch Brake
16 526000466000 1 Cover, Access
17 526001585000 1 Air Intake Assembly ( Page 60 )
18 526001586000 1 Exhaust Assembly ( Page 62 )
19 526001596000 1 Engine Alternator Guard
20 568002102000 1 Skid, Engine
21 568002153000 1 Plate, Bulkhead
22 568005012000 1 Cooling System ( Page 64 )
23 568005019000 1 Mount, Filter
24 568005024000 1 Support, Hose
25 568005042000 1 Dipstick Assembly ( Page 68 )
26 568005043000 1 Bracket, Transmission Hose Support
27 568005045000 1 Pump Assembly, Cutter Cooling ( Page 70 )
28 568005046000 1 Actuator, Hydraulic Clutch ( Page 72)
29 568005048000 1 Transmission
30 568005049000 1 Cooling Group, Transmission ( Page 78 )
31 568020011000 1 Tank, Air Assembly 2 From 568106 ( Page 80 )
32 568020017000 2 Mount, Air Tank
33 568090071000 1 Bracket, Engine Cable Mount
34 000A00004000 4 Bolt, Hex 1/4-20 UNC x 3/4"
35 000A00031000 1 Bolt, Hex 5/16-18 UNC X 1"
36 000A00057000 4 Bolt, Hex 3/8-16 UNC X 1"
37 000A00058000 20 Bolt, Hex 3/816 UNC X 1 1/4"
38 000A00059000 2 Bolt, Hex 3/8-16 UNC X 1 1/2"
39 000A00084000 20 Bolt, Hex
40 000A00103000 4 Bolt, Hex 1/2"-13 UNC X 1 1/2"
41 000A00108000 8 Bolt, Hex 1/2-13 UNC X 2 3/4"
42 000A00165000 12 Bolt, Hex 3/4-10 UNC X 1 1/2"
43 000A00169000 2 Bolt, Hex 3/4"-10 UNC X 2 1/2"
44 000A00258000 14 Nut, 3/8-16 NC
45 000A00292000 4 Washer, Flat 1/4
46 000A00293000 2 Washer, Flat 5/16
47 000A00294000 30 Washer, Flat 3/8"
48 000A00296000 20 Washer, Flat 1/2"
49 000A00299000 16 Washer, Flat 3/4"

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

46




Engine Assembly

568005040000
Ref. No. Part No. Qty. Description
50 000A00304000 4 Washer, Lock 1/4"
51 000A00306000 14 Washer, Lock 3/8"
52 000A00307000 20 Washer, Lock 7/16
53 000A00308000 4 Washer, Lock 1/2"
54 000A00523000 2 Straight
55 000A00627000 1 Straight, Union, Bulkhead 1/4" JIC
56 000A00665000 1 Nut, Bulkhead Lock
57 000A00678000 1 Connector, Straight 3/8" JIC x 3/8" ORB
58 000A00703000 2 Connector, Male ORB
59 000A00704000 1 Bushing
60 000A00729000 1 Elbow, 90° Swivel
61 000A00753000 1 Elbow, 90° 3/8" JIC X 3/8" ORB
62 000A00830000 1 Elbow, 90°
63 000A00884000 2 Plug 3/4" NPT
64 000A00893000 1 Elbow, 90°
65 000A00901000 3 Elbow, 90° Street
66 000A00916000 2 Elbow 90° 3/4 NPT
67 000A02039000 1 Nut, Lock 5/16-18 UNC
68 000A02042000 8 Nut, Lock 1/2-13 UNC
69 000A02044000 2 Nut, Lock 3/4-10 UNC
70 000A02686000 1 Straight 1/2" JIC X 5/8" ORB
71 000A02979000 2 Elbow
72 000A03026000 1 Bushing, Pipe Reducer 3/4" NPT x 3/8" NPT
73 000A03932000 1 Straight
74 000AA0112002 3 Fitting 90°
75 000AA0112016 1 Straight
76 000AA0112018 4 Connector, Straight
77 000AA0112019 1 Straight
78 000AA0112021 2 Fitting
79 000AA0113002 3 Tube End 90°
80 000AA0113014 1 Elbow, 90°
81 000AA0113017 4 Elbow 90°
82 000AA0117005 1 Tee, Branch
83 000AA0118012 1 Connector
84 000AA0120010 2 Connector, Straight
85 000AA0120013 1 Straight
86 000AA0121006 1 Elbow, 90° Swivel
87 000AA0123001 2 Connector, Swivel Nut Elbow
88 000AA0123005 1 Elbow, Swivel Nut
89 000AA0124001 1 Tee, Swivel Run
90 000AA0124005 1 Tee, Run Swivel
91 000AA0125005 1 Tee, Branch
92 000AA0125007 1 Tee
93 000AA0145005 1 Cap
94 000AA0147008 1 Reducer Tube End
95 000AA0388029 2 Bolt, Hex
96 000AA0389002 2 Nut, Hex
97 000AA0392002 2 Washer, Flat
98 000AAQ0435000 1 Elbow Block, Flange To O-Ring

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

47




Engine Assembly

568005040000
Ref. No. Part No. Qty. Description
99 568005060000 1 Battery Group ( Page 82)

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

48




Engine Assembly
568005040000

22

g See Detail E

S

g \\ 29) (30 a4 Z

See Detail A (39

e o o o,

Detail A

Rev. C

ILLUSTRATION MAY VARY FROM YOUR MACHINE

= TEREX "

WWW.TEREXRB.COM
1-888-TEREXRB




Engine Assembly
568005040000

Detail B

See Detail C

Detail C

Rev. C

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R E x 50 WWW.TEREXRB.COM

1-888-TEREXRB




Engine Assembly
568005040000

Rev. C

ILLUSTRATION MAY VARY FROM YOUR MACHINE

TEREX 51

WWW.TEREXRB.COM
1-888-TEREXRB




Engine Assembly
568005040000

=]

o 3 000

Rev. C

ILLUSTRATION MAY VARY FROM YOUR MACHINE

= TEREX 52

WWW.TEREXRB.COM
1-888-TEREXRB




Intentionally Left Blank



Exhaust Insulation Assembly

001010688000
Ref. No. Part No. Qty. Description
1 001010688001 1 Insulation Pad
2 001010688002 1 Insulation Pad
3 001010688003 1 Insulation Pad
4 001010688005 1 Insulation Pad
5 001010688006 1 Insulation Pad
6 001010688007 1 Insulation Pad
7 001010688008 1 Insulation Pad
8 001010688009 3 Insulation Pad
9 001010688010 1 Insulation Pad
10 001010688011 1 Insulation Pad
11 001010688012 1 Insulation Pad
12 001010688013 1 Insulation Pad
13 M14/M15 1 Insulation Pad

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

54




Exhaust Insulation Assembly
001010688000

Rev. 0

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R Ex 55 WWW.TEREXRB.COM

1-888-TEREXRB




Split Flange Kit

002005089000
Ref. No. Part No. Qty. Description
1 000A07350000 2 Split Flange Half
4 000A01991000 1 O-Ring
6 000A00103000 4 Bolt, Hex 1/2"-13 UNC X 1 1/2"
8 000A00308000 4 Washer, Lock 1/2"

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

56




Split Flange Kit
002005089000

Rev. 1

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R E x 57 WWW.TEREXRB.COM

1-888-TEREXRB




Tandem Hydraulic Assembly

002012635000
Ref. No. Part No. Qty. Description
1 002012635001 1 Pump, Hydraulic
2 002012635002 1 Pump, Hydraulic
3 000AA0392004 2 Washer, Lock
4 000AA0388085 2 Bolt, Hex

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

58




Tandem Hydraulic Assembly
002012635000

A

NG A
£ M =N
<A N / \ \-, .
N . » éx D .
W A Q400 g — 0%
A\ \ R \\\\\\ N > A“"/‘i
A AN AN
FENS\ (P e =\
- A (G x

A\

.,- ;’_\7;; \
) N /XA
< N
W \ \e. /
/'/\

~/ N Y

ILLUSTRATION MAY VARY FROM YOUR MACHINE

T E R Ex 59 WWW.TEREXRB.COM

1-888-TEREXRB




Air Intake Assembly

526001585000
Ref. No. Part No. Qty. Description
1 000A00080000 4 Bolt, Hex
2 000A00295000 4 Washer, Flat From 526321
3 000A00842000 1 Coupling
4 000A02041000 4 Nut, Lock From 526321
5 000AA0388049 4 Bolt Hex
6 000AA0391003 4 Flatwasher
7 000AA0392003 4 Lockwasher
8 001003128000 2 Clamp, Hose
9 001003202000 3 Band, Spring Loaded
10 001003206000 1 Band, Spring Loaded
11 001079884000 1 Hose Barb
12 004002795000 2 Band Mounting
13 004002796000 1 Cap, Air Cleaner
14 004003022000 1 Indicator, Filter
15 004003040000 1 Air Cleaner Assembly
004003040001 .Safety Element
004003040002 .Secondary Element
16 004003066000 Elbow
17 004013431000 Air Inlet Tube
18 526001580000 Air Cleaner Support WMT

19 526001591000
20 555005007001
21 565005020000

Hose Air Compressor Supply
Elbow, 90° Reducer
Extension, Air Intake

R N L N UL QL

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

60




Air Intake Assembly
526001585000

11

@g@( I

(” i ()

[T 2
T (oXeXr)

Rev. A

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R E x 61 WWW.TEREXRB.COM

1-888-TEREXRB




Exhaust Assembly

526001586000
Ref. No. Part No. Qty. Description
1 000A00058000 4 Bolt, Hex 3/816 UNC X 1 1/4"
2 000A00258000 4 Nut, 3/8-16 NC
3 000A00296000 2 Washer, Flat 1/2"
4 000A00306000 4 Washer, Lock 3/8"
5 000A02042000 1 Nut, Lock 1/2-13 UNC
6 000AA0388049 4 Bolt Hex
7 000AA0391003 4 Flatwasher
8 000AA0392003 4 Lockwasher
9 004002546000 1 Cap, Exhaust
10 004013368000 1 Stack, Exhaust
11 004013429000 1 Inlet Exhaust Tube
12 004013430000 2 Exhaust Elbow
13 004094239160 1 Clamp, Turbo
14 056000577000 2 Bracket, Muffler
15 24001630 3 Clamp, Exhaust
16 298-05333-92 1 Clamp, Exhaust
17 526001577000 1 Muffler WMT
18 526001578000 1 Muffler Support WMT
19 526001579000 1 Muffler Support WMT
20 526001590000 1 Exhaust Tube Support WMT

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

62




Exhaust Assembly

526001586000

Rev. 0

ILLUSTRATION MAY VARY FROM YOUR MACHINE

= TEREX

WWW.TEREXRB.COM
1-888-TEREXRB

63




Cooling System

568005012000
Ref. No. Part No. Qty. Description
1 004013328000 5 Hose, Hump
2 001003201000 20 Clamp, Hose
3 004013425000 1 Lower Charge Air Tube B
4 001003114000 16 Clamp, Hose
5 526001581000 2 Radiator Mounting Pad
6 531000575000 4 Hose, Radiator
7 004013479000 1 Tube, Lower Radiator
8 002005191000 1 Barb, Hose
9 526001592000 1 Hose Engine Coolant Fill
10 526001593000 1 Engine Vent Hose
11 003002816000 1 Coolant Loss Sensor
12 568005016000 2 Brace, Radiator
13 004013812000 1 RAD CAC HOC Assembly ( Page 66 )
14 004013426000 1 Upper Charge Air Tube
15 004013427000 1 Tube, Upper Radiator
16 001003128000 2 Clamp, Hose
18 000A00924000 1 Tee, Service 3/4" NPT
19 000A03025000 1 Reducer
20 001003156000 2 Clamp, Hose
21 000A00308000 2 Washer, Lock 1/2"
22 000A05384000 1 Elbow 90°
23 000A00845000 1 Coupling, Pipe
24 000A00900000 1 Elbow, 90° Street
25 002006401000 1 Valve, Ball 1/2" NPT
26 004013491000 1 Tube, Lower Charge Air
27 000AA0639000 2 Screw, Button Head Cap From 568107
28 000AA0113014 1 Elbow, 90°
29 000AA0113020 1 Elbow, Adj. 90°
30 000AA0112016 1 Straight
31 000AA0112022 1 Tube End
32 002011740000 1 Hose Assembly

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

64




Cooling System
568005012000

A ‘\\\

Rev. D

ILLUSTRATION MAY VARY FROM YOUR MACHINE

= TEREX

65 WWW.TEREXRB.COM
1-888-TEREXRB



RAD CAC HOC Assembly

004013812000
Ref. No. Part No. Qty. Description
1 000AA0388004 2 Bolt, Hex
2 000A00881000 2 Plug, Pipe 1/4" NPT
3 001003156000 2 Clamp, Hose
4 001079886000 2 Hose Barb
5 298-02065-71 24 Nut, Lock
6 004013326008 1 Cap, Radiator
7 004013766006 1 Gauge, Sight
8 004013766009 1 Guard, Finger
9 004013812001 1 Radiator
10 004013812002 1 Cooler, Charge Air
11 004013812003 1 Cooler, Oil
12 004013812004 1 Shroud
13 004013812005 1 Hose, Vent
14 004013812006 1 Tank, Surge
15 004013812007 2 Mount, Foot
16 004013812008 1 Hose, Overflow
17 004013812009 36 Screw, Cap
18 004013812010 8 Screw, Cap
19 004013812011 12 Screw, Cap

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

66




RAD CAC HOC Assembly
004013812000

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R E x 67 WWW.TEREXRB.COM

1-888-TEREXRB




Dipstick Assembly

568005042000
Ref. No. Part No. Qty. Description
1 002009501145 1 Nipple
2 002009508005 1 Elbow, 90 Degree
3 004013836000 1 Dipstick
4 568005026001 1 Pipe
5 000A01941000 1 Reducer, Pipe
6 000AA0120013 1 Straight

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

68




Dipstick Assembly
568005042000

& Jimi

ILLUSTRATION MAY VARY FROM YOUR MACHINE

T E R Ex 69 WWW.TEREXRB.COM

1-888-TEREXRB




Pump Assembly, Cutter Cooling

568005045000
Ref. No. Part No. Qty. Description
1 002006321000 1 Valve, Relief
2 002008571000 1 Filter, Hydraulic
3 002009501141 1 Nipple 3/4" NPTx3"
4 002009507005 1 Elbow, 45 Degree
5 002012504000 1 Pump, Hydraulic
6 004013637027 1 Gasket
7 526005033000 1 Flange, Pump
8 526005034000 1 Adaptor, Coupling
9 526005035000 1 Key
10 000A00057000 4 Bolt, Hex 3/8-16 UNC X 1"
11 000A00079000 2 Bolt, Hex
12 000A00294000 4 Washer, Flat 3/8"
13 000A00295000 2 Washer, Flat
14 000A00465000 4 Screw, Set Socket
15 000A00862000 2 Tee
16 000A01745000 1 Pin, Roll
17 000AA0112017 1 Straight
18 000AA0116005 1 Connector, Run Tee
19 000AA0119013 1 Elbow, 90°
20 000AA0120013 2 Straight
21 000AA0124005 2 Tee, Run Swivel
22 000AA0133005 1 Bulkhead 45°
23 000AA0147007 1 Reducer Tube End
24 000AA0518009 2 Adapter
25 000AA0644008 2 Fitting

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

70




Pump Assembly, Cutter Cooling
568005045000

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R Ex 71 WWW.TEREXRB.COM

1-888-TEREXRB




Actuator, Hydraulic Clutch

568005046000
Ref. No. Part No. Qty. Description

1 001001475000 1 Pin, Clevis

2 001001476000 1 Pin

3 001001477000 1 Pin

4 002005977000 1 Bracket, Pivot

5 002005978000 1 Clevis, Rod

6 002007170000 1 Cylinder, Hydraulic

7 526000267000 1 Bracket, Pivot

8 526000268000 1 Pivot

9 526000596000 1 Turnbuckle Assembly ( Page 74 )
10 526001219000 1 Arm, Actuator
11 568005047000 1 Mount, Cylinder
12 000A00057000 3 Bolt, Hex 3/8-16 UNC X 1"
13 000A00061000 1 Bolt, Hex 3/8-16 UNC X 2"
14 000A00167000 3 Bolt, Hex 3/4-10 UNC X 2"
15 000A00258000 3 Nut, 3/8-16 NC
16 000A00294000 4 Washer, Flat 3/8"
17 000A00296000 1 Washer, Flat 1/2"
18 000A00306000 1 Washer, Lock 3/8"
19 000A00311000 3 Washer, Lock 3/4
20 000A01504000 6 Pin, Cotter
21 000A02946000 3 Washer, Flat 3/4", Hardened
22 000AA0113003 2 Tube End 90°
23 004013722000 1 Kit, Clutch Shift Lever ( Page 76 )

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

72




Actuator, Hydraulic Clutch
568005046000

T

Jo

_@
ROS

X&)

A AANAN

©
le

of

ILLUSTRATION MAY VARY FROM YOUR MACHINE

T E R Ex 73 WWW.TEREXRB.COM

1-888-TEREXRB




Turnbuckle Assembly

526000596000
Ref. No. Part No. Qty. Description
1 004002203000 1 Bearing, Rod End
2 001002109000 1 Nut Hex
3 526000598000 1 Link, Adjustable
4 000A03047000 1 Nut, Jam
5 526000597000 1 Rod, End

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

74




Turnbuckle Assembly
526000596000

Rev. 0

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R Ex 75 WWW.TEREXRB.COM

1-888-TEREXRB




Kit, Clutch Shift Lever

004013722000
Ref. No. Part No. Qty. Description
1 004013722001 1 Lever
2 000A00306000 1 Washer, Lock 3/8"
3 000A00258000 1 Nut, 3/8-16 NC
4 000A00260000 1 Nut 1/2"-13 UNC
5 000A00060000 1 Bolt, Hex 3/8-16 UNC X 1 3/4"
6 000A01418000 1 Screw Set Square Half Dog Point

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

76




Kit, Clutch Shift Lever
004013722000

Rev. 0

ILLUSTRATION MAY VARY FROM YOUR MACHINE

TEREX

77

WWW.TEREXRB.COM
1-888-TEREXRB




Cooling Group, Transmission

568005049000
Ref. No. Part No. Qty. Description

1 001005111000 1 Sender, Water Temperature
2 004013640000 1 Kit, Transmission Qil Cooling
3 526005084000 1 Cooler Mount Weldment LH
4 526005085000 1 Cooler Mount Weldment RH
5 568005035000 1 Adapter, Sensor
6 000A00080000 2 Bolt, Hex
7 000A00259000 2 Nut
8 000A00295000 2 Washer, Flat
9 000A00307000 2 Washer, Lock 7/16

10 000A00853000 1 Bushing, Pipe

11 000A00923000 1 Tee

12 000A02292000 2 Bushing, Reducer

13 000AA0119009 2 Elbow, 90°

14 000AA0120009 4 Fitting

15 000AA0123003 1 Elbow, Swivel Nut 90°

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

78




Cooling Group, Transmission
568005049000

Rev. 0

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R E x 79 WWW.TEREXRB.COM

1-888-TEREXRB




Tank, Air Assembly 2

568020011000
Ref. No. Part No. Qty. Description
1 568020015000 1 Tank, Air
2 000A00852000 1 Bushing, Reducer
3 002005987000 1 Valve, Drain Automatic
4 002005175000 1 Barb, Hose
5 526002018000 1 Hose, Water
6 000A05379000 1 Adapter, Straight 1/4" JIC x 1/4" NPT
7 000A00924000 1 Tee, Service 3/4" NPT
8 002005913000 1 Valve, Pop Off
9 000AA0628008 1 Plug, Hollow Hex
10 002009511014 1 Reducer
11 002009511025 1 Bushing, Pipe
12 000A05384000 1 Elbow 90°
13 000A05382000 1 Elbow, 90 Degree 1/4" JIC X 1/4" NPT
14 002009511030 1 Bushing
15 000A00853000 1 Bushing, Pipe
16 55-79007 1 Adapter, Elbow
17 000AA0628012 2 Plug, Hollow Hex
18 000A00294000 8 Washer, Flat 3/8"
19 000A00058000 4 Bolt, Hex 3/816 UNC X 1 1/4"
20 000A02040000 4 Nut, Lock 3/8-16 UNC
21 000A00900000 1 Elbow, 90° Street
22 000A00844000 1 Coupling

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

80




Tank, Air Assembly 2
568020011000

Section A-A

ILLUSTRATION MAY VARY FROM YOUR MACHINE

TEREX 81

WWW.TEREXRB.COM
1-888-TEREXRB




Battery Group

568005060000
Ref. No. Part No. Qty. Description
1 001009089000 2 Battery
2 526001552000 1 Angle, Tie Down
3 526001553000 1 Liner, Battery
4 531000273000 1 Rod, Tie Down
5 568005060001 1 All Thread
6 000A00258000 5 Nut, 3/8-16 NC
7 000A00294000 4 Washer, Flat 3/8"
8 000A00306000 4 Washer, Lock 3/8"

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

82




Battery Group
568005060000

NO DRAWING FOR THIS ASSEMBLY

ILLUSTRATION MAY VARY FROM YOUR MACHINE

T E R Ex 83 WWW.TEREXRB.COM

1-888-TEREXRB




Filters Assembly

568050039000
Ref. No. Part No. Qty. Description
1 002008549000 1 Filter Assembly ( Page 86 )
2 002008581000 1 Filter Assembly

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

84




Filters Assembly
568050039000

ILLUSTRATION MAY VARY FROM YOUR MACHINE

T E R Ex 85 WWW.TEREXRB.COM

1-888-TEREXRB




Filter Assembly

002008549000
Ref. No. Part No. Qty. Description
1 002008549001 1 Element, Filter
2 002008549002 1 Head Assembly
3 002008549003 1 Indicator Assembly

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

86




Filter Assembly
002008549000

ILLUSTRATION MAY VARY FROM YOUR MACHINE

T E R Ex 87 WWW.TEREXRB.COM

1-888-TEREXRB




Electrical Group

568090006000
Ref. No. Part No. Qty. Description
1 568090131000 1 Panel Assembly, Main Control ( Page 92)
2 568090124000 1 Cable, Rear Steering Sensor
3 568090154000 1 Cable, Rear Mainframe
4 568090159000 1 Cable, A-B Console
5 568090126000 1 Cable, Cutter Depth Control
6 568090145000 2 Cable, Cutter Level Control
7 568090116000 1 Cable, A Console/Firewall
8 568090079000 1 Cable, B Console/Firewall Control
9 568090158000 1 Cable, C Console/Firewall Control
10 568090156000 1 Cable, Additive/Trans. Control
11 568090153000 1 Cable, Front Mainframe
12 568090027000 1 Control Handle Assembly ( Page 100 )
13 568090118000 1 Plate Assembly
14 568090155000 1 Box Assembly, Machine Logic Control
15 568090138000 1 Controller
16 568090121000 1 Cable, Rear Frame
17 568090069000 1 Cable, Engine Propel Interface
18 568090115000 1 Cable, Hydraulic Control
19 526009226000 1 Panel, Auxiliary Gauge ( Page 102)
20 568090056000 1 Panel, Power ( Page 106 )
21 568090059000 1 Cable, Alternator Harness
22 568090085000 1 Cable, Battery Positive
23 526009051000 1 Cable, Battery Jumper
24 526009052000 1 Cable, Battery Disconnect
25 526009053000 1 Cable, Disconnect to Ground
26 519009048000 1 Cable, Ground
27 568090100000 1 Cable, ECM Ground
28 003000781000 1 Horn
29 003002208000 8 Light
30 0030022141000 4 Light Assembly, LED Red
31 0030022142000 4 Light Assembly, LED Yellow
32 568090050000 8 Adapter, Power ( Page 108 )
33 568090075000 1 Alarm, Backup
34 560090028000 1 Light, Strobe ( Page 110)
35 001002167000 1 Bolt, T 3/8-16 UNC X 2 3/4
36 003001264000 1 Switch, Disconnect Battery
37 001009565000 1 Face Plate, Master Disconnect
38 568090082000 3 Switch, Thermostat
39 001005285000 3 Sender, Temperature
40 001005260000 1 Switch, Pressure
41 001005215000 1 Switch, Pressure
42 0030022143000 8 Kit, Grommet Mount
43 568090084000 1 Cable, Starter Coil Extension
44 568090102000 1 Pump, Lube ( Page 112)
45 568090081000 1 Cable, Front Hood Lights
46 568090119000 1 I/O Module
47 568090122000 1 Cable, Front Steering Sensor

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

88




3AINCEAAD
REEIT N i

HOSN3S T241NOD
H1d3a H3L1MD J‘

HOSN=S H3AN1TAD @

IAHAH3A0
P EE
/

000

o/

—

A/

i)

<

LH

()

(T¥NOLLdO)
HOSNIONOD
Y

IR,

ONIT3A37 ® SHOOO &3LIND
“HOLATO JTNYECAH
“IYYE "ONIYIILS

0704INW S317NvEaAH

L o7

INIONZ

HOSNIS H3ONTTAD
/\ RELERIFETN )]

#

13015 _4914) ,

Electrical Group
568090006000

EERR-L]

\\
ol
L 3ATHOH3AC

1

\

\_ HOSN3S_NJI1IS0d
ONIHZ3_S dv3y

NOILIIWNOD 2/Y
NDILdO 8v0 wm
HOLO3NNCO
H3Mod v m

3ATHOY3A0 i /
T3H mwm1x43m \\\ 3WNSS3Hd &1¥
TIYM3YIS IMMMEWJMW(

Y

\

HOSN3S HIANITAD
NOIL11SOd
ONIYI3LS _NJH4

{I¥NOLLH0)
HOSNIONDD
a7y

5
- 91.
Gw

L

-1

\
A
—

e (9

WWW.TEREXRB.COM
1-888-TEREXRB

89

ILLUSTRATION MAY VARY FROM YOUR MACHINE

= TEREX

Rev. 0




Electrical Group
568090006000

6@ T ) S
_V WHYTIVY JNXMOVE 300N .. ,_ 43CNITAD
t " INIY33LS
|~ = \ y¥y3y
e N = l@lmtvmjo(wz =Z00A nH.

| . SLFOTT JNXOva 3001
2 - |
LS NS I - 45 103WN0IEIT 3an 4 3ATYGH3AD
- ! z &313vn alnv o . o o
N % ! z ! o B ,\me_/\ CNT uBu
I} wawT¥ dnyOvg 30CH .3 | ; LHOZT YO =
| |
| |
Sciind | W 3A1 IID\IM)U
ZAYYL |
2 SIHA1T cBOYE 300K g ¥ | - N
ZSIHOI QVIH 3CON . ! ! R L4017 ,Eog.l@] ~
N ‘pger-—t 5 . Y= -]
g . 3 anis I
- Y s ONNDED < eNa v
ok A M ._- e S1+9270v3+4 300
aNILHE[T GOCH Lrged ] ; ;  s1ra:
11HEL7 G 2 o g 3 376%2 eSSV \AH RRTHE Ry = ey
) g 8. 3
%Wﬁ_e Ko SR e 2 yosn3s
= ON= W {TCIRD 8va) z T W=aNITAD L
P 0SS 3dhD0 H EE N1 4 o5
IAH 7 S1Fa1 dnava 3C0A A, z 1NOH3 t=as - w3 HOSNE3
I~ SIHOITav34 300K LY. LS, InoEa ¥ELlFD  dved 43OR- The
=] z T aAH i T0HLMNDD Hod3C XNV
3z
F
z
=)

&)
=N}
o
f=)
>
o

: ZAIHINEAD l W
4 . n

o F T {a3sn 1)
T, QAH IS TOHINGD Hid30 |/
X 17 M_M_ X3 A onis
ITEYI INOM ST —— LIONTS >
o, dNIL N1 = 1y = 3 _y  ONmoHe
3 n_@ . ._.
MO

g
&
mma MEwe wamod 1777 1 T %
HOLIAS A [M3WWe H3M0d i -
JUrSER LIV J NES | _ o R - - =z - NO O
05 FOLMD - 1H911 = 1k X dan  _H9I1
_ ! HHOM 3079 e
! = z . v .
T | (zdouls)  £3ELS = 05 TOH_NCA
T A I — R I H¥3y ¥o0a 41d3C (30IS 1H9:Y)

I A i == (~TNO-8vz) hosd HISNIS 9IANT-AD
= I | ‘Wdd) dryold HCENIANGD T3A3 d3lng
ZA1HTHAAD 1 ched aele o7y 3703

E] i i e W0NGD Hig30 T

I i HOL1#S NCI133130 | 27GVT YYT-INEINIYR 1

e E TedINAN-C-1N0 d 9 YT \

HINEE AL ShvdL H3LI p— HOSNZS EIONIUD [ (S0IS-iH5Id)
3eNLYY3dMaL a1y 041N0C HL430 FIGY5 TOMINOZ TIAFT

SNYHL ¥3111 NV AEVLIXCY — Jodvh T

NOILeO
LIS = 01553

(3015-1437)

3N_VEIdNI_ . s
SNYH_ L3ILIND Y 3FTBYS TOHINOG TEA3T
\
(301s 1437)
HOSNIS_ €3N TAD
XCg-r ~0LL1NaD —- T3A37 93Lnd
S1907 A¥T38
N0 L0) HOLINE
— ava |/w FenL¥dadnaL
wwwwwwwwwwwwwwwwww N 37XV g3

j 5

J705N0D

I
|
I
I
I
I
I
0S0TM !
I
I
I
|
I
|

uw%«omwmmmﬁuk
dhnd ASSY T0HINOD 3
a0y 019071 NOLLONAS ERCATETNN]
(ATNO HELSAS TTA)

d - A_H_H_‘

3ATLIOV

2
(vNOILldo) zloxcl RENLE]
NOTLONMA
3NV

ZNIHOWH
0d1NOD
3nlliaav

VA A A A A ATATA A
4ve AvddS ZAILIOAY

(020S000608S5, - © 000210060395 :-34)
(vNDI1d0)
WZLSAS 3ATLI0OOY

WWW.TEREXRB.COM
1-888-TEREXRB

90

ILLUSTRATION MAY VARY FROM YOUR MACHINE

= TEREX

Rev. 0




Intentionally Left Blank



Panel Assembly, Main Control

568090131000
Ref. No. Part No. Qty. Description
1 568090058000 1 Panel Main Control
2 568090087000 1 Bracket, Component Mounting
3 003001296000 3 Switch, Toggle
4 003000273000 6 Switch, Toggle
5 003000272000 1 Switch, Toggle
6 003001298003 1 Switch, Toggle
7 003000289000 1 Switch, Toggle
8 003000289001 1 Switch, Toggle
9 003000275000 1 Switch, Toggle
10 003000211000 11 Boot, Switch
11 003000210100 2 Guard, Switch
12 003003725002 3 Jumper, Terminal Ring
13 212-00276-17 1 Key Switch
14 24002006 1 Switch, Emergency Stop
15 003002603006 1 Operator, Push Botton, Red, Mushroom
16 24002008 1 Operator, Push-Pull
17 003002603007 1 Base, Mounting
18 003002125003 10 Lamp, Indicator White
19 003002221000 6 Lamp, Green
20 003002220000 3 Lamp, Amber
21 24002034 1 Switch, Selector
22 003003337225 2 Bridge, Diode
23 003006922000 1 Meter
24 003002219000 1 Lamp, Red
25 559960082000 2 Light, Dash Assembly ( Page 98 )
26 568090028000 1 Meter, FPM
27 003001752121 1 Resistor
28 000A00332000 2 Screw, Pan
29 000A02035000 2 Nut, Lock
30 003000887000 2 Mount, Cable
31 003005071571 1 Connector
32 003005071563 1 Connector
33 003005071316 1 Connector
34 003005071342 1 Connector
35 003005071356 1 Wedge, Lock
36 003005071361 1 Wedge
37 003005071034 61 Contact, Male
38 003005071033 6 Terminal, Socket, Female
39 003005071017 5 Plug, Sealing
40 003000700207 1 Buttsplice, Non Insulared
41 003000901218 0.2" Heatshrink, Tubing
42 003000700054 48 Terminal, Ring
43 003000700098 12 Terminal, Ring
44 003000700173 7 Terminal, Pushon
45 003000700205 1 Terminal, Push On, Female
46 003000700101 3 Terminal, Wire
47 003000700127 1 Terminal
48 003000902251 1.5' Cable, Shielded
49 003001209000 1 Switch, Toggle

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

92




Panel Assembly, Main Control

568090131000
Ref. No. Part No. Qty. Description
50 24002007 1 Contact Block
51 568090136000 1 Potentiometer Assembly
52 003000902374 9 Wire, Green
53 003000902365 20' Wire, White
54 003000902366 1' Wire, Red
55 003000902367 15' Wire, Orange
56 003000902368 14' Wire, Yellow
57 003000902369 3 Wire, Pink
58 003000902370 9 Wire, Black
59 003000902371 16' Wire, Gray
60 003000902372 10' Wire, Brown
61 003000902373 6' Wire, Purple
62 003000902375 18' Wire, Blue

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

93




Panel Assembly, Main Control
568090131000

TRIM

(2
ONOR

()
@z OONOO

ILLUSTRATION MAY VARY FROM YOUR MACHINE

= TEREX

WWW.TEREXRB.COM
1-888-TEREXRB

94




Panel Assembly, Main Control

568090131000
O 0)
_________ .
________ .Ly,\
A
L B
1 v D
N 72TN | *
M ) A
_____ —_::::_\:_’_.J ' O
‘Solse’ [O7 88"
o) | SRR o) (SRR g @
=D
G [ o
D

S o B =

W @ 2\& NP N

o © Y o = o
I,%’-.‘\‘ =X 1 /] N (O (el
\(\ | SF ] O | [Sd &=
W=7 | (S \ /& (S8

(e 0 o,

—
A

@\E/

ILLUSTRATION MAY VARY FROM YOUR MACHINE

TEREX

95

WWW.TEREXRB.COM
1-888-TEREXRB




Panel Assembly, Main Control
568090131000

V HOLJ3NNOD

@ e @ 9 HOLO3NNOD

x[aTalnaTsTu]o]aJow]n] ] ¥ o] 4[aTa]oTa]¥]

T o3 s T T T T T T T T T T T T T T T T TTT

ammm muu!iumn

— U-ivzy =]

Pty
A6y —

ﬂdll [ — L
[

¢A@u|. @uu _|.|_o!

Jo— -1 D ov o | o
=0 ﬁ Ted

Ja-20, [y

nu [

ﬁvd:. —qg= | o—

i L | o—t

_|-$amnadIM|lWIl

— ne-1918 —gy—=a | o—rf

T 1

e

®

@@@@

L] 2
3833

O YOLI3NNOD

[

3BE&8g

T~

ILLUSTRATION MAY VARY FROM YOUR MACHINE

= TEREX

WWW.TEREXRB.COM
1-888-TEREXRB

96




Intentionally Left Blank



Light, Dash Assembly

559960082000
Ref. No. Part No. Qty. Description
1 003002107000 1 Light, Dash
2 003002113000 1 Bulb
3 003000700174 1 Terminal, Push On, Male

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

98




Light, Dash Assembly
559960082000

=/

Rev. U

ILLUSTRATION MAY VARY FROM YOUR MACHINE

TEREX

99

WWW.TEREXRB.COM
1-888-TEREXRB




Control Handle Assembly

568090027000
Ref. No. Part No. Qty. Description
1 003002853000 1 Control Stick
2 003000700229 2 Splice, Butit
3 003000700208 2 Splice, Butt
4 003000901218 0.8' Heatshrink, Tubing
5 003005071342 1 Connector
6 003005071361 1 Wedge
7 003005071034 9 Contact, Male
8 003005071017 3 Plug, Sealing
9 003005135000 2 Connector
10 003001853002 2' Loom
11 003000902370 N 2' Wire, Black
12 003000902366 N 2' Wire, Red
13 003000902375 N 1' Wire, Blue
14 003000902374 N 1 Wire, Green
15 003000902371 N 2' Wire, Gray
16 003000902368 N 1 Wire, Yellow
17 003000902365 N 2' Wire, White
1
N) Not Shown

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

100




Control Handle Assembly
568090027000

X-AXIS
OUTPUT BOARD

B| A |sIG
vl II
1 o}
> @ 2
I
I
I
__________ 1
VS -
e N
£ lon ]
o)
(3]
2 lsic |
25 <
o
Z.ES A i
7o [ |
(o]
N~
0]
[0)]
=
N
Rev. A

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R Ex 101 WWW.TEREXRB.COM

1-888-TEREXRB




Panel, Auxiliary Gauge

526009226000
Ref. No. Part No. Qty. Description

1 526009240000 1 Panel, Auxiliary Gauge
2 001005235000 1 Gauge, Pressure
3 001005234000 1 Gauge, Pressure
4 001005236000 2 Gauge, Pressure
5 001005112000 3 Gauge, Oil Temperature
6 003002160000 4 Housing, Light
7 003002160001 4 Lens, Red
8 003002101000 4 Bulb
9 003003335000 4 Diode

10 003004535001 1 Indicator, Audio

11 003000288000 1 Switch, Toggle

12 003000211000 1 Boot, Switch

13 003003550010 7 Breaker, Circuit

14 003003550015 2 Breaker, Circuit

15 003005071563 1 Connector

16 003005071070 1 Connector

17 003005071014 22 Terminal, Pin, Male

18 003005071016 2 Contact

19 003005071019 1 Plug, Seal

20 003005071017 1 Plug, Sealing

21 000A01093000 18 Screw, Pan

22 003000902375 18 Wire, Blue

23 520000741000 1 Bracket

24 003000700017 2 Tie, Cable

25 003001853006 N 3' Loom

26 003000700028 N 2 Terminal, Ring

27 003000700025 N 3 Terminal, Ring

28 003000700065 N 9 Terminal, Ring

29 003000700007 N 16 Terminal, Ring

30 003000902290 N 3' Wire, Orange

31 003000902291 N 3' Wire, Yellow

32 003000902292 N 3' Wire, Pink

33 003000902293 N 3' Wire, Black

34 003000902296 N 3' Wire, Purple

35 003000902297 N 3' Wire, Green

36 003000902298 N 3' Wire, Blue

37 003000902344 N 3' Wire, Red

38 003000902345 N 3' Wire, Orange

39 056069023000 1 Bar, Buss

40 550090150000 1 Bar, Buss

41 002009000000 3 Snubber

42 000A00913000 2 Elbow, 90° Female

44 000A00859000 2 Tee

45 000AA0443000 1 Reducer, Pipe

46 000A00850000 1 Reducer

N) Not Shown

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

102




Panel, Auxiliary Gauge
526009226000

vIvLi3d

3JONVY A9NVO
FOUVYHO HO AQVITIXNY
AVILNIH3 4410 ™0 13AVHL

o

~~

0

FANLVHIdNTL FANLVAIdNTL FANLvA3IdNTL
FIXVHILLND NOISSINSNYHL 4311ND MNVL 1O AAH

FANSS3dd
T3AvVAL

FANSs3dd
FOAVYHO

FIdNSsS3dd
AAVITIXNY

[

S oo 6o 6

ILLUSTRATION MAY VARY FROM YOUR MACHINE

= TEREX

Rev. A

WWW.TEREXRB.COM
1-888-TEREXRB

103




Panel, Auxiliary Gauge
526009226000

ALARM
SILENCE
gj\
2
1

006

ng-a0¢ —
Ng-00¢—

13A-0R
30A-BU

Ng-voe—t
HOvEL—

=
TA-3TE—

Nd-45v=——

TA-Lze —

IA-0ZE—

ADZE—

g0 —

Ad-19¢ =

Ad-09¢—
Ad-09¢—]

4073¢1 —

409¢1 —

d40-¢l —

NOVE| =

45F-PU

NO-861 =

NO"H6 | —

NO-361 —
NO-061 -

TEMP

[a[e[cloefFe[H]s[K]t [m[n]ofP]alR]s]Tu]v]w]x

NO-461—

HYD OIL TANK

36T-PK

TEMP

L 32T-YL
32D-YL

PRESS SWITCH

CUTTER TRANS

DIFF LUBE

CUTTER AXLE
TEMP
32C-yL

36D-PK

32E-YL

CHARGE

PRESSURE
PRESSURE SWITCH

CHARGE/DIFF LUBE

CUTTER AXLE
TEMPERATURE

13A-0R

36C-PK

DIFF LUBE PRESSURE SWITCH
CHARGE PRESSURE SWITCH

Rev. A

ILLUSTRATION MAY VARY FROM YOUR MACHINE

= TEREX 104 465 TEREXRS




Intentionally Left Blank



Panel, Power

568090056000
Ref. No. Part No. Qty. Description
1 568090055000 1 Bracket
2 003000172000 1 Connector
3 003005071003 1 Connector
4 003005071014 3 Terminal, Pin, Male
5 003005071016 1 Contact
6 003003550060 1 Breaker, Circuit
7 000A02432000 8 Screw, Pan
8 000A02033000 8 Nut, Lock
9 000A01093000 3 Screw, Pan
10 000A02108000 2 Screw, Pan
11 000A00004000 4 Bolt, Hex 1/4-20 UNC x 3/4"
12 000A00292000 4 Washer, Flat 1/4
13 000A02038000 4 Nut, Lock 1/4-20 UNC
14 000A00058000 1 Bolt, Hex 3/816 UNC X 1 1/4"
15 000A00258000 2 Nut, 3/8-16 NC
16 000A01906000 2 Washer, Lock External
17 003000417000 2 Relay
18 559960098000 1 Bracket, Mount
19 559960099000 1 Plate, Cover
20 568090054000 1 Buss Bar Jumper - Relay
21 003000700019 3 Tie Wrap
22 003000700003 N 6 Terminal, Ring
23 003000700065 N 3 Terminal, Ring
24 003000700074 N 3 Terminal, Ring
25 003000700079 N 4 Terminal, Ring
26 003000902288 N 2' Wire, White
27 003000902290 N 2' Wire, Orange
28 003000902293 N 2' Wire, Black
29 003000902326 N 14' wire, Black
30 003000902332 N 2' Wire, White
31 003000902333 N 2' Wire, Red
32 003000902334 N 4' Wire, Orange
33 003000902322 N 12' Wire, Red
34 003001853002 11' Loom
35 003000700005 1 Terminal, Ring
36 003003550030 1 Breaker, Circuit
37 003005071075 1 Connector
38 003005071015 2 Terminal, Socket, Female
39 003005071019 1 Plug, Seal
40 003005071077 2 Crimp Reducer
41 003005071072 1 Nut, Panel
42 003005071047 1 Washer, Lock
N) Not Shown

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

106




Panel, Power

568090056000

Al

Ic

—

|—10-BK

BUSSBAR —
20

GROUND WIRE
GND TERMINATION POINT
3/8 STUD (EXTERNAL
LOCK WASHER REQ'D

#10-BK.

) \|||

ROUTE RED & BLACK
WIRESAS SHOWN.

ILLUSTRATION MAY VARY FROM YOUR MACHINE

TEREX

107 WWW.TEREXRB.COM
1-888-TEREXRB




Adapter, Power

568090050000
Ref. No. Part No. Qty. Description
1 003002214310 1 Plug, Adapter
2 003005072012 1 Connector, Two Way Shroud
3 003005072031 2 Terminal, Male
4 003005072001 2 Seal, Cable Green

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

108




Adapter, Power
568090050000

Rev. A

B
A
000

WHITE WIRE

(NEGATIVE)
BLACK WIRE
(POSITIVE)

/
\

ILLUSTRATION MAY VARY FROM YOUR MACHINE

TEREX 109 WWW.TEREXRE.COM
1-888-TEREXRB



Light, Strobe

560090028000
Ref. No. Part No. Qty. Description
1 24001375 1 Light, Beacon
2 16181028 1 Pole, Beacon Weldment
3 003005072012 1 Connector, Two Way Shroud
4 003005072031 2 Terminal, Male
5 003005072002 2 Seal, Gray Cable
6 003000700208 2 Splice, Butit
7 003000902282 0.4' Tubing, Heatshrinkable
8 003001853001 2' Loom
9 003000902293 N 5' Wire, Black
10 003000902295 N 5' Wire, Brown
1
N) Not Shown

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

110




Light, Strobe
560090028000

0-BK — @

46BR — <

v ]

O
N w 10

46-BR
0-BK

00,

RD
BK

Rev. A

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R Ex 111 WWW.TEREXRB.COM

1-888-TEREXRB




Pump, Lube

568090102000
Ref. No. Part No. Qty. Description
1 002006674000 1 Pump
2 003005072012 1 Connector, Two Way Shroud
3 003005072031 2 Terminal, Male
4 003005072002 2 Seal, Gray Cable

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

112




Pump, Lube
568090102000

Rev. 0

—
|/

]

[~ |
x_7

]

\
N
- @O
/
/

RED
GREEN
WHITE

ILLUSTRATION MAY VARY FROM YOUR MACHINE

T E R Ex 113 WWW.TEREXRB.COM

1-888-TEREXRB




Hose Kit

568050049000
Ref. No. Part No. Qty. Description
Air Lines
2 002011752000 Hose Assembly 1/4 JIC x 56"
Air tank
5 002011753000 Hose Assembly 1/4 JIC/JIC 90° x 66"
Air auto drain to tank
8 002011751000 Hose Assembly 1/2 TEF x 72"
Air tank side to comp
Grease Lines
12 002003036000 Hose Assembly 1/8 BLK HD/JIC 90° x 84"
Remote lube bulkhead to axle
15 002003043000 Hose Assembly 1/8 BLK HD/JIC 90° x 99"
Remote lube bulkhead to axle
18 002003033110 Hose Assembly 1/8 JIC x 110"
Splitter to left side cutter
21 002003033166 Hose Assembly 1/8 JIC x 166"
Splitter to right side cutter
26 002003034060 Hose Assembly 1/8 BLK HD/JIC x 60
Engine lube bulkhead to trans. bottom
29 002003034064 Hose Assembly 1/8 BLK HD/JIC x 64
Engine lube bulkhead to trans. left
32 002003034077 Hose Assembly 1/8 BLK HD/JIC x 77"
Engine lube bulkhead to trans. right
35 002011209000 Hose Assembly 1/4 JIC x 205"
Auto lube pump to splitter valve
Replenishing Tank
39 002022565031 Hose Assembly 3/4 ORFS x 31"
Replenishing tank to hand pump
42 002022569173 Hose Assembly 3/4 ORFS/ORFS 90° x 173
Hand pump to top of hydraulic tank
Gauge Lines
46 002011198010 Hose Assembly 1/4 ORFS/ORFS 90° x 10"
Gauge charge loop
51 002011198053 Hose Assembly 1/4 ORFS/ORFS 90° x 53"
Gauge charge to rear pump tee
54 002011198051 Hose Assembly x 1/4 ORFS/ORFS 90° x 51"
Gauge aux
57 002011198072 Hose Assembly 3/8 ORFS/ORFS 90° x 72"
Gauge diff
60 002011506030 Hose Assembly 3/8 ORFS/ORFS 90° x 30"

Sight glass to bottom of tank

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

114




Hose Kit
568050049000

Rev

.0

NO DRAWING FOR THIS ASSEMBLY

HOSE RUNS ARE INCLUDED IN
BILL OF MATERIAL

ILLUSTRATION MAY VARY FROM YOUR MACHINE

T E R Ex 115 WWW.TEREXRB.COM

1-888-TEREXRB




Hose Kit, Power Pack

568005044000
Ref. No. Part No. Qty. Description
3 002022569026 1 Hose Assembly
Transmission Side to Transmission Side
9 002011721159 1 Hose Assembly
Transmission Top to Cooler Left
12 002011721193 1 Hose Assembly
Transmission Pump to Cooler Right
15 002022565012 1 Hose Assembly
Transmission Side to Dipstick
18 002011755000 1 Hose Assembly
Transmission Side to Transmission Pump
27 002022322180 1 Hose Assembly
Cooler Right Bulkhead to Tank
30 002022565020 2 Hose Assembly
Diff Sending Unit to Diff Filter
Diff Relief to Bottom Pump
34 002022565098 1 Hose Assembly
Bulkhead to Top Differential
37 002022565130 1 Hose Assembly
Differential Cooler Top to Bulkhead
40 002022569015 1 Hose Assembly
Diff Sending Unit to Diff
43 002022569138 1 Hose Assembly
Differential Cooler Bottom to Pump Top
52 002011727090 1 Hose Assembly
Fuel Seperator to Bulkhead
55 002011744000 2 Hose Assembly
Fuel Bulkhead to Tank
58 002011745000 1 Hose Assembly
Fuel Filter to Bulkhead
61 002011746000 1 Hose Assembly
Fuel Filter to Top Rear Engine
64 002011731000 1 Hose Assembly
Fuel Seperator to Fuel Pump
67 002011730000 1 Hose Assembly
Fuel Front Engine to Top Filter
70 002011728000 1 Hose Assembly

Fuel Filter to ECM

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

116




Hose Kit, Power Pack
568005044000

NO DRAWING FOR THIS ASSEMBLY

HOSE RUNS ARE INCLUDED IN
BILL OF MATERIAL

ILLUSTRATION MAY VARY FROM YOUR MACHINE

T E R Ex 117 WWW.TEREXRB.COM

1-888-TEREXRB




Tools Group

568030002000
Ref. No. Part No. Qty. Description
1 531004002000 1 Hammer, Air Attachment ( Page 120 )
2 001009369000 1 Puller, Bit
4 001009074000 8 Lock, Pad
5 526004040000 1 Chain, Ratchet Tool ( Page 126 )
6 001010122000 1 Socket, Wrench
8 526001059000 2 Bar, Filler
9 000A00109000 4 Bolt, Hex
12 543040239000 1 Kit, Oil Sampling Assembly ( Page 128 )

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

118




Tools Group

568030002000

|

et — ——

L

i

Rev. 0

e —— — St

T

ILLUSTRATION MAY VARY FROM YOUR MACHINE

= TEREX 119

WWW.TEREXRB.COM
1-888-TEREXRB




Hammer, Air Attachment

531004002000
Ref. No. Part No. Qty. Description
1 001010066000 1 Hammer, Air Assembly ( Page 122 )
6 002004965000 1 Cover, Dust
8 097003002000 1 Hose, Air Assembly ( Page 124 )
10 085000466000 1 Pin, Drive

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

120




Hammer, Air Attachment
531004002000

/
.
G

{

Rev. 6

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R Ex 121 WWW.TEREXRB.COM

1-888-TEREXRB




Hammer, Air Assembly

001010066000
Ref. No. Part No. Qty. Description
2 001010067000 1 Hammer, Air
4 001010068000 1 Punch, Straight
6 001010069000 1 Retainer, Spring
8 002004934000 1 Plug, Quick Disconnect
10 000A00843000 1 Coupling, Pipe 1/4 NPT
12 002004965000 1 Cover, Dust

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

122




Hammer, Air Assembly
001010066000

Rev. 4

ILLUSTRATION MAY VARY FROM YOUR MACHINE

T E R Ex 123 WWW.TEREXRB.COM

1-888-TEREXRB




Hose, Air Assembly

097003002000
Ref. No. Part No. Qty. Description

2 002001426000 1 Hose, Hydraulic
7 002004933000 1 Socket, Quick Disconnect 1/4" NPTF
8 002004934000 1 Plug, Quick Disconnect
9 002004965000 1 Cover, Dust

10 002004966000 1 Plug, Dust

13 000A00525000 2 Straight 3/8" JIC X 1/4" NPT

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

124




Hose, Air Assembly
097003002000

10

Rev. 2

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R Ex 125 WWW.TEREXRB.COM

1-888-TEREXRB




Chain, Ratchet Tool

526004040000
Ref. No. Part No. Qty. Description
1 001010101000 1 Ratchet
2 526004040002 1 Rod, Threaded
3 000A03748000 1 Keystock
4 000A03747000 2 Ring, Snap
5 526004040005 1 Plate
6 526004040006 1 Plate

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

126




Chain, Ratchet Tool
526004040000

5

Rev. A

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R Ex 127 WWW.TEREXRB.COM

1-888-TEREXRB




Kit, Oil Sampling Assembly

543040239000
Ref. No. Part No. Qty. Description
1 002006311000 1 Valve, Needle
2 002004966000 1 Plug, Dust
3 002004933000 1 Socket, Quick Disconnect 1/4" NPTF
4 000A05379000 3 Adapter, Straight 1/4" JIC x 1/4" NPT
5 000A00481000 1 Nut, Cap
6 002001018000 1 Hose, Hydraulic 1/4" X 36"

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

128




Kit, Oil Sampling Assembly
543040239000

Rev. 1

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R Ex 129 WWW.TEREXRB.COM

1-888-TEREXRB




Operator Platform, Open

568040062000
Ref. No. Part No. Qty. Description
1 568002078000 1 Covers Group, Operator Station ( Page 132)
3 568002141000 1 Handrail Assembly ( Page 134)
5 568002160000 1 Cowling Assembly ( Page 136 )

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

130




Operator Platform, Open
568040062000

NO DRAWING FOR THIS ASSEMBLY

Rev. 0

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R Ex 131 WWW.TEREXRB.COM

1-888-TEREXRB




Covers Group, Operator Station

568002078000
Ref. No. Part No. Qty. Description
1 526012039000 1 Cover, Auxilary Gauge Panel
2 526012040000 2 Staple Padlock
3 000A00292000 10 Washer, Flat 1/4
4 000A02038000 11 Nut, Lock 1/4-20 UNC
5 22-8505631 7' Trim Reqular
6 001008049000 3 Bumper Rubber
7 000A00006000 3 Bolt, Hex 1/4-20 UNC X 1"
10 568007029000 1 Cover, Console
11 000AA0349000 2 Bolt, Button
12 000A00296000 4 Washer, Flat 1/2"
13 000A03384000 2 Nut, Lock 1/2-13 UNC

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

132




Covers Group, Operator Station
568002078000

Behind Cover

Rev. A

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R E x 133 WWW.TEREXRB.COM

1-888-TEREXRB




Handrail Assembly

568002141000
Ref. No. Part No. Qty. Description
1 526001255000 2 Handrail Mount
2 568002032000 1 Handrail, Right
3 568002034000 1 Handrail, Left
4 568002145000 2 Mount
5 568002147000 2 Handrail, Rear
6 568002148000 2 Mount
7 000A00057000 12 Bolt, Hex 3/8-16 UNC X 1"
8 000A00058000 6 Bolt, Hex 3/816 UNC X 1 1/4"
9 000A00059000 8 Bolt, Hex 3/8-16 UNC X 1 1/2"
10 000A00258000 12 Nut, 3/8-16 NC
11 000A00270000 12 Nut, Jam 3/8-16 UNC
12 000A00294000 26 Washer, Flat 3/8"
13 000A00306000 14 Washer, Lock 3/8"

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

134




Handrail Assembly
568002141000

ILLUSTRATION MAY VARY FROM YOUR MACHINE

T E R Ex 135 WWW.TEREXRB.COM

1-888-TEREXRB




Cowling Assembly

568002160000
Ref. No. Part No. Qty. Description
1 001003033000 8 Clamp, Cable 1/8"
2 001003133001 2 Swedge 1/8"
3 001003133002 2 Thimble
4 001004099001 4 Stud Ball
5 001008187000 21 Edge Trim
6 001009356000 2 Clip, Hair Pin
7 001010672000 2 Latch Overcenter Tension
8 003000731009 12 Washer, Flat #10
9 004002795000 2 Band Mounting
10 526001258000 2 Hinge Bracket
11 526012007000 2 Pin Clevis 1/2 X 3 5/16
12 526012017000 1 Bar
13 526012019000 1 Cowling Support
14 526012042000 2 Hood Guide
15 568002052000 1 Rear Cowling
16 568002080000 1 Hood Assembly 2 ( Page 140)
17 568050036000 1 Mount, Valve Multigauge
18 568090070000 1 Panel, Connector Bulkhead
19 568090072000 1 Panel, Connector Nameplate
20 000A00057000 2 Bolt, Hex 3/8-16 UNC X 1"
21 000A00058000 8 Bolt, Hex 3/816 UNC X 1 1/4"
22 000A00059000 2 Bolt, Hex 3/8-16 UNC X 1 1/2"
23 000A00061000 4 Bolt, Hex 3/8-16 UNC X 2"
24 000A00258000 2 Nut, 3/8-16 NC
25 000A00294000 24 Washer, Flat 3/8"
26 000A00296000 2 Washer, Flat 1/2"
27 000A00339000 8 Screw, Pan #10-24 UNC x 3/4"
28 000A01101000 4 Screw, Pan 10-24 x 1 1/4
29 000A02036000 12 Nut, Lock #10-24 UNC
30 000A02038000 10 Nut, Lock 1/4-20 UNC
31 000A02040000 14 Nut, Lock 3/8-16 UNC
32 000A02042000 2 Nut, Lock 1/2-13 UNC
33 000AA0620000 10 Screw, Socket Button Cap 1/4-20 UNC x 3/4"
34 001004126000 2 Gas Spring
35 526012006001 2 Cable 1/8 X40 LG

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

136




Cowling Assembly
568002160000

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R Ex 137 WWW.TEREXRB.COM

1-888-TEREXRB




Cowling Assembly
568002160000

_ P

.
/

Bottom View

Sectioned View

ILLUSTRATION MAY VARY FROM YOUR MACHINE

= TEREX 138

WWW.TEREXRB.COM
1-888-TEREXRB




Intentionally Left Blank



Hood Assembly 2

568002080000
Ref. No. Part No. Qty. Description
1 001010540000 2 Handle, Grab
2 000A01268000 8 Screw, Cap
3 000A02036000 8 Nut, Lock #10-24 UNC
4 526001289000 1

Hood Assembly, Engine ( Page 142)

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

140




Hood Assembly 2
568002080000

Rev. A

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R Ex 141 WWW.TEREXRB.COM

1-888-TEREXRB




Hood Assembly, Engine

526001289000
Ref. No. Part No. Qty. Description
1 000A00004000 40 Bolt, Hex 1/4-20 UNC x 3/4"
2 000A00006000 4 Bolt, Hex 1/4-20 UNC X 1"
3 000A00008000 4 Bolt, Hex
4 000A00112000 4 Bolt, Hex
5 000A00292000 80 Washer, Flat 1/4
6 000A00296000 8 Washer, Flat 1/2"
7 000A00304000 8 Washer, Lock 1/4"
8 000A02038000 40 Nut, Lock 1/4-20 UNC
9 000A02042000 4 Nut, Lock 1/2-13 UNC
10 000AA0413000 8 Nut, Weld
11 526001290000 1 Hood, Engine
12 526001291000 1 Screen, LH Upper
13 526001292000 1 Screen, LH Lower
14 526001293000 1 Screen, RH Upper
15 526001294000 1 Screen, RH Lower
16 526001295000 1 Grill, Front
17 526001296000 1 Plate, Hinge

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

142




Hood Assembly, Engine
526001289000

ILLUSTRATION MAY VARY FROM YOUR MACHINE

T E R Ex 143 WWW.TEREXRB.COM

1-888-TEREXRB




Cutter Assembly
568004075000

Ref. No. Part No. Qty. Description
1 526000926000
2 568004044000

2 Decal 50" Cutter Depth Scale
3 526001433000

1 Cutter Housing and Drive ( Page 146 )
1 Cutter Assembly

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

144




Cutter Assembly
568004075000

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R Ex 145 WWW.TEREXRB.COM

1-888-TEREXRB




Cutter Housing and Drive

568004044000
Ref. No. Part No. Qty. Description
1 001002285000 16 Capscrew 12 Point
2 001006026000 8 Joint, Ball
3 001010964000 2 Evyebolt
4 001079712000 3 Zerk, Grease 1/8 NPT
5 002007171000 1 Cylinder, Hydraulic
6 002007360000 1 Cylinder, Hydraulic
7 002017314000 2 Cylinder, Hydraulic From 568230
8 002017309000 1 Cylinder, Hydraulic
9 002017310000 1 Cylinder, Hydraulic
10 526001032000 1 Bar, Door Lock
11 526001045000 2 Pin
12 526001048000 2 Turnbuckle
13 526001075000 4 Pin
14 526001142000 1 Holder, Disc LH Weldment
15 526001143000 1 Holder, Disc RH Weldment
16 526001144000 1 Flashing
17 526004016000 1 Cover, Hood
18 568004022000 1 Door, Rear ( Page 150 )
19 568004050000 1 Chaincase Assembly ( Page 152)
20 568004051000 1 Chaincase Assembly ( Page 154 )
21 568004052000 1 Spacer, Tube
22 568004053000 1 Axle Assembly, Cutter ( Page 156 )
23 568004056000 1 Door Assembly, front
24 568004059000 1 Plate, Wear
25 568004060000 1 Plate, Wear
26 568004061000 1 Housing, Cutter
27 568004067000 1 Drive Assembly, Cutter Lower ( Page 160 )
28 568004086000 1 Lube System
29 568008008000 2 Indicator, Cutter Depth
31 000A00032000 2 Bolt, Hex 5/16-18 UNC x 1 1/4"
32 000A00103000 8 Bolt, Hex 1/2"-13 UNC X 1 1/2"
33 000A00105000 22 Bolt, Hex 1/2-13 UNC X 2"
34 000A00106000 6 Bolt, Hex 1/2-13 UNC X 2 1/4"
35 000A00260000 6 Nut 1/2"-13 UNC
36 000A00279000 4 Nut, Jam
37 000A00292000 4 Washer, Flat 1/4
38 000A00293000 2 Washer, Flat 5/16
39 000A00294000 5 Washer, Flat 3/8"
40 000A00296000 44 Washer, Flat 1/2"
41 000A00305000 2 Washer, Lock 5/16
42 000A00308000 8 Washer, Lock 1/2"
43 000A00884000 1 Plug 3/4" NPT
44 000A00924000 1 Tee, Service 3/4" NPT
45 000A01567000 8 Pin, Cotter
46 000A01597000 6 Pin, Cotter
a7 000A02038000 4 Nut, Lock 1/4-20 UNC
48 000A02040000 5 Nut, Lock 3/8-16 UNC
49 000A02943000 12 Washer, Hardened 1/2
50 000A03384000 22 Nut, Lock 1/2-13 UNC

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

146




Cutter Housing and Drive

568004044000
Ref. No. Part No. Qty. Description
51 000AA0112005 2 Connector, Straight
52 000AA0112006 2 Straight
53 000AA0113003 8 Tube End 90°
54 000AA0119013 1 Elbow, 90°
55 000AA0120013 1 Straight
56 A140858 4 Pointer
57 A141554 4 Cable, Push-Pull
58 001001501000 4 Pin, Clevis From 568230
59 000A01542000 4 Pin, Cotter From 568230

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

147




Cutter Housing and Drive
568004044000

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R Ex 148 WWW.TEREXRB.COM

1-888-TEREXRB




Cutter Housing and Drive
568004044000

Rev. A

ILLUSTRATION MAY VARY FROM YOUR MACHINE

= TEREX

WWW.TEREXRB.COM
1-888-TEREXRB

149




Door, Rear

568004022000
Ref. No. Part No. Qty. Description

1 568004018000 1 Door, Rear
2 526001034000 1 Flashing
3 531001403000 1 Bar, Hold Down
4 531001426000 1 Bar
5 531000427000 4 Blade 4'
6 000A00147000 10 Bolt, Hex 5/8"-11 UNC X 2 1/4"
7 000A00152000 12 Bolt, Hex
8 000A00298000 22 Washer, Flat 5/8
9 000A00262000 22 Nut 5/8"-11 UNC

10 531000496000 3 Pin

11 000A01599000 6 Pin, Cotter 3/8 x 2 1/2

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

150




Door, Rear
568004022000

Rev. 0

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R Ex 151 WWW.TEREXRB.COM

1-888-TEREXRB




Chaincase Assembly

568004050000
Ref. No. Part No. Qty. Description
1 002007154000 1 Hydraulic Cylinder
2 004004824000 1 Chain
3 526007108000 2 Cover
4 526007111000 1 Mount, Hydraulic Cylinder Tensioner
5 526007112000 1 Cap, Hydraulic Cylinder Tensioner
6 568004046000 1 Chaincase
7 568004058000 3 Plate, Cover
8 568004065000 1 Idler Arm
9 568004066000 1 Pin, Cylinder
10 568004089000 2 Plate, Safety Latch
11 568004090000 1 Plate, Cover
12 000A00057000 2 Bolt, Hex 3/8-16 UNC X 1"
13 000A00103000 1 Bolt, Hex 1/2"-13 UNC X 1 1/2"
14 000A00115000 2 Bolt, Hex
15 000A00219000 1 Bolt, Hex
16 000A00296000 2 Washer, Flat 1/2"
17 000A00306000 2 Washer, Lock 3/8"
18 000A00308000 1 Washer, Lock 1/2"
19 000A00431000 4 Bolt, Socket
20 000A00718000 2 Plug
21 000A02948000 1 Washer, Flat
22 000A03384000 2 Nut, Lock 1/2-13 UNC
23 000AA0632003 1 Plug, Hollow

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

152




Chaincase Assembly
568004050000

ILLUSTRATION MAY VARY FROM YOUR MACHINE

= TEREX

WWW.TEREXRB.COM
1-888-TEREXRB

153




Chaincase Assembly

568004051000
Ref. No. Part No. Qty. Description
1 002007154000 1 Hydraulic Cylinder
2 004004824000 1 Chain
3 526007108000 2 Cover
4 526007111000 1 Mount, Hydraulic Cylinder Tensioner
5 526007112000 1 Cap, Hydraulic Cylinder Tensioner
6 568004047000 1 Chaincase
7 568004058000 3 Plate, Cover
8 568004065000 1 Idler Arm
9 568004066000 1 Pin, Cylinder
10 568004089000 2 Plate, Safety Latch
11 568004090000 1 Plate, Cover
12 000A00057000 8 Bolt, Hex 3/8-16 UNC X 1"
13 000A00103000 1 Bolt, Hex 1/2"-13 UNC X 1 1/2"
14 000A00115000 2 Bolt, Hex
15 000A00219000 1 Bolt, Hex
16 000A00296000 3 Washer, Flat 1/2"
17 000A00306000 8 Washer, Lock 3/8"
18 000A00308000 1 Washer, Lock 1/2"
19 000A00431000 4 Bolt, Socket
20 000A00718000 2 Plug
21 000A02948000 1 Washer, Flat
22 000A03384000 2 Nut, Lock 1/2-13 UNC
23 000AA0632003 1 Plug, Hollow

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

154




>
re)
o
Eo
O
O =
20
435
Q
5
=)
(8]
2
.mno
S0
(&)

ILLUSTRATION MAY VARY FROM YOUR MACHINE

= TEREX

WWW.TEREXRB.COM
1-888-TEREXRB

155




Axle Assembly, Cutter

568004053000
Ref. No. Part No. Qty. Description
1 001001340000 2 Ring, Snap
2 001010148000 1 Breather, Oil
3 001079712000 4 Zerk, Grease 1/8 NPT
4 002009510006 1 Elbow, Street, 90 Degree, 1" NPT
5 002009511023 1 Bushing
6 004010231000 1 Drive Axle, Cutter
7 004011907000 2 Bearing
8 004013744000 1 Dipstick
9 004014165000 2 Seal, OiIl
10 004014173000 2 Ring
11 526000419001 2 Hub, Chain Case
12 526001157000 1 Pipe Extension, Diptick
13 526007009000 2 Cover, Stub Shaft
14 526007070000 2 Seal Plate
15 526007071000 2 Shim
16 526007072000 2 Shim
17 526007101000 2 Retainer, Bearing
18 568004013000 1 Shaft, Short
19 568004014000 1 Shaft, Long
20 568004054000 2 Sprocket, Upper
21 000A00061000 4 Bolt, Hex 3/8-16 UNC X 2"
22 000A00142000 16 Bolt, Hex 5/8-11 UNC X 1"
23 000A00145000 18 Bolt, Hex, 5/8"-11 UNC X 1 3/4"
24 000A00148000 16 Bolt, Hex 5/8-11 UNC x 2 1/2"
25 000A00262000 18 Nut 5/8"-11 UNC
26 000A00298000 18 Washer, Flat 5/8
27 000A00306000 4 Washer, Lock 3/8"
28 000A00310000 32 Washer, Lock 5/8
29 A-136252 2 Spacer
30 A076557 2 Washer, Thrust
31 A125415 2 Gasket
32 E200026 1 Breather

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

156




Axle Assembly, Cutter
568004053000

Rev. 0

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R Ex 157 WWW.TEREXRB.COM

1-888-TEREXRB




Axle Assembly, Cutter
568004053000

Rev. 0

NG

32

TEREX

ILLUSTRATION MAY VARY FROM YOUR MACHINE

158 WWW.TEREXRB.COM
1-888-TEREXRB




Intentionally Left Blank



Drive Assembly, Cutter Lower

568004067000
Ref. No. Part No. Qty. Description
1 001002249000 4 Screw, Cap Hex
2 001009434000 18 Screw, Cap
3 004004244000 2 O-Ring
4 004014145000 2 Seal, Shaft
5 004014163000 2 Boot, Seal
6 004014166000 2 Seal
7 526000420000 2 Seal, Lower Bearing Housing
8 526000430000 2 Bearing, Lower Housing
9 526000449000 2 Spacer, Stub Shaft
10 526001028000 1 Disc LH Weldment
11 526001029000 1 Disc RH Weldment
12 526001031000 2 Screw, Pivot Weldment
13 526001057000 2 Shaft, Pivot Weldment
14 526001091000 2 Hood, Disc Assembly
15 568004068000 2 Stub Shaft, Long
16 568004069000 2 Sprocket, Cutter Drive
17 000A00207000 16 Bolt, Hex
18 000A00296000 16 Washer, Flat 1/2"
19 000A00298000 4 Washer, Flat 5/8
20 000A00301000 16 Washer, Flat 1"
21 000A00425000 16 Screw, Hex Flat, C'snk
22 000A00880000 2 Plug, Pipe 1/8"NPT
23 000A01828000 2 Pin, Rolled
24 A-141472 16 Bolt
25 A126820 2 Plate, Thrust
26 E051338 2 Bearing, Spherical Roller

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

160




Drive Assembly, Cutter Lower
568004067000

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R Ex 161 WWW.TEREXRB.COM

1-888-TEREXRB




Water and Emulsion System

568040084000
Ref. No. Part No. Qty. Description

1 001002161000 4 U-Bolt 1/4-20 UNC

2 001003012000 1 Hook, S

3 001009011000 1 Strap, Hose

4 002002269000 1 Coupling, Quick 3"

5 002003045000 1 Hose Assembly, Water

6 002009503011 1 Union, Pipe

7 002017087000 1 Manifold Assembly, Hydraulic

8 526004312000 1 Flashing

9 568040026000 1 Accessory Group, Water Emulsion ( Page 164 )
10 568040033000 1 Pushbar Assembly ( Page 166 )
11 568040054001 1 Liner, Rubber
12 568040059000 1 Saddle Pipe
13 568040066000 1 Supply Pipe
14 568040069000 1 Spraybar Assembly ( Page 168 )
15 568040081000 1 Bracket, J-Box
16 568040085000 1 Water Pump and Plumbing Assembly ( Page 170 )
17 568040086000 1 Bracket, Pump Mounting
18 568050051000 1 Hose Group ( Page 176 )
19 568090008000 1 Electrical System ( Page 178 )
20 000A00058000 2 Bolt, Hex 3/816 UNC X 1 1/4"
21 000A00104000 8 Bolt, Hex 1/2"-13 UNC X 1 3/4"
22 000A00258000 2 Nut, 3/8-16 NC
23 000A00260000 8 Nut 1/2"-13 UNC
24 000A00294000 2 Washer, Flat 3/8"
25 000A00306000 2 Washer, Lock 3/8"
26 000A00308000 8 Washer, Lock 1/2"
27 000A01836000 1 Bolt, Eye

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

162




Water and Emulsion System
568040084000

ILLUSTRATION MAY VARY FROM YOUR MACHINE

T E R Ex 163 WWW.TEREXRB.COM

1-888-TEREXRB




Accessory Group, Water Emulsion

568040026000
Ref. No. Part No. Qty. Description
1 553040119000 1 Crank
3 531004092000 1 Hose Assembly 4 x 120"
6 002009141000 16 Nozzle
8 002009138000 16 Nozzle
10 000AA0249000 16 Elbow, 45°
11 000A00854000 16 Reducer
12 002009501163 16 Nipple, Pipe
14 002009147000 16 Nozzle, Water Spray
16 002009501180 16 Nipple, 1" NPT X 6" LG
17 002009507006 16 Elbow, 45 Degree
19 568040027000 1 Flashing

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

164




Accessory Group, Water Emulsion
568040026000

NO DRAWING FOR THIS ASSEMBLY

Rev. 0

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R E x 165 WWW.TEREXRB.COM

1-888-TEREXRB




Pushbar Assembly

568040033000
Ref. No. Part No. Qty. Description
1 000A00156000 2 Bolt, Hex 5/8-11 UNC x 5"
2 000A00262000 2 Nut 5/8"-11 UNC
3 000A00310000 2 Washer, Lock 5/8
4 001010086000 1 Draw Bar
5 568040035000 1 Pivot, Push Bar
6 526224397000 1 Support, Hose
7 568040034000 1 Pushbar
8 568040036000 2 Pin
9 568040037000 1 Spring, Right Hand
10 568040038000 1 Spring, Left Hand
11 311539041410 2 Washer, Fender
12 000A00308000 2 Washer, Lock 1/2"
13 000A00101000 2 Bolt, Hex 1/2-13 UNC x 1"
14 000A02945000 7 Washer, Flat 5/8"
15 000A00147000 7 Bolt, Hex 5/8"-11 UNC X 2 1/4"

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

166




Pushbar Assembly
568040033000

Rev. 0

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R Ex 167 WWW.TEREXRB.COM

1-888-TEREXRB




Spraybar Assembly

568040069000
Ref. No. Part No. Qty. Description
1 55-79022 1 Tee, One Touch Union
2 001002251000 2 U-Bolt and Nuts
3 001003133001 6 Swedge 1/8"
4 001005238000 1 Gauge, Pressure
5 002002269000 1 Coupling, Quick 3"
6 002006518000 8 Valve Assembly
7 002006519000 8 Valve Assembly
8 002009133000 16 Nozzle
9 002009501130 16 Nipple, Pipe 1/2 x 6
10 002009506045 2 Plug, Pipe 2" NPT
11 002009510029 1 Elbow, Street 90° 3" NPT
12 002015917000 18 Adapter, 90 Elbow 1/8 NPT X 1/4 Tube
13 002015920000 6 Tee, Male Branch
14 312006150000 13 Tube
15 553040049000 2 Pin
16 568040012000 2 Bracket, Spraybar
17 568040013000 2 Saddle, Spraybar
18 568040031000 2 Pin Assembly, Hitch
19 568040032000 2 Lanyard, Pin and Keeper
20 568040076000 1 Spraybar
21 000A00061000 4 Bolt, Hex 3/8-16 UNC X 2"
22 000A00258000 8 Nut, 3/8-16 NC
23 000A00306000 8 Washer, Lock 3/8"
24 000A00898000 1 Elbow, 90° Street
25 000A00907000 1 Elbow, 45° Street
26 000A00920000 8 Tee
27 000A01538000 4 Pin, Cotter 3/16" X 2"
28 000AA0089000 16 Elbow, Pipe 45°
29 000AA0090000 16 Bushing, Reducer 1"- 1/2"

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

168




Spraybar Assembly
568040069000

ILLUSTRATION MAY VARY FROM YOUR MACHINE

m T E R E x 169 WWW.TEREXRB.COM

1-888-TEREXRB




Water Pump and Plumbing Assembly

568040085000
Ref. No. Part No. Qty. Description
1 002008543000 1 Strainer, Basket
2 002009501382 1 Pipe Nipple Sch 40, 4" X 6'
3 002009510029 2 Elbow, Street 90° 3" NPT
4 002009511051 1 Bushing, Reducer
5 313006041000 1 Gasket, Flange 4"
6 319006120000 1 Flange, Pipe
7 526004193000 1 Pump/Motor Assembly ( Page 172)
8 526004195000 1 Mount, Pump/Motor
9 526004398000 1 Angle, Flowmeter Support
10 531004145000 1 Flange
11 553040105000 1 Lanyard Assembly ( Page 174)
12 568040087000 1 Plate
13 568040088000 1 Nipple, Pipe
14 000A00105000 4 Bolt, Hex 1/2-13 UNC X 2"
15 000A00145000 2 Bolt, Hex, 5/8"-11 UNC X 1 3/4"
16 000A00146000 2 Bolt, Hex 5/8-11 UNC X 2"
17 000A00149000 16 Bolt, Hex 5/8-11 UNC X 2 3/4"
18 000A00260000 4 Nut 1/2"-13 UNC
19 000A00262000 20 Nut 5/8"-11 UNC
20 000A00296000 8 Washer, Flat 1/2"
21 000A00298000 8 Washer, Flat 5/8
22 000A00308000 4 Washer, Lock 1/2"
23 000A00310000 20 Washer, Lock 5/8

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

170




Water Pump and Plumbing Assembly
568040085000

@

ILLUSTRATION MAY VARY FROM YOUR MACHINE

T E R Ex 171 WWW.TEREXRB.COM

1-888-TEREXRB




Pump/Motor Assembly

526004193000
Ref. No. Part No. Qty. Description
1 526004286000 1 Pump
2 000A00107000 2 Screw, Cap 1/2-13 UNC X 2 1/2"
3 000A00260000 6 Nut 1/2"-13 UNC
4 000A00296000 10 Washer, Flat 1/2"
5 002015449000 1 Motor, Hydraulic
6 000A00105000 6 Bolt, Hex 1/2-13 UNC X 2"
7 000A00308000 8 Washer, Lock 1/2"
8 000A01142000 1 Bolt, Hex
9 004011125000 1 Sprocket
10 004011130000 1 Sprocket
11 004001219000 1 Chain
12 526004285000 1 Guard, Chain
13 531004163000 1 Bracket
14 543040109000 1 Backing Plate
15 000A00109000 1 Bolt, Hex
16 001001308000 1 Key, Square
17 000A00292000 4 Washer, Flat 1/4
18 000A00006000 4 Bolt, Hex 1/4-20 UNC X 1"
19 543040110000 1 Bracket, Sensor Mount
20 526009173000 1 Cable, Speed Interface Control
21 543040111000 1 Pulser Disks Assembly
22 000A00031000 2 Bolt, Hex 5/16-18 UNC X 1"
23 000A00305000 3 Washer, Lock 5/16
24 526000925000 1 Decal, Pump Lubrication
25 000A00293000 2 Washer, Flat 5/16
26 G15069 10 Washer, Flat From 5/16" x 1 3/8

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

172




Pump/Motor Assembly
526004193000

TTIT

Rev. B

ILLUSTRATION MAY VARY FROM YOUR MACHINE

= TEREX

WWW.TEREXRB.COM
1-888-TEREXRB

173




Lanyard Assembly

553040105000
Ref. No. Part No. Qty. Description
1 001003133001 2 Swedge 1/8"
2 002002275000 1 Cap, Dust
3 002002278000 1 Coupler
4 553040105001 1 Wire

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

174




Lanyard Assembly
553040105000

(typ 2 pics)

ILLUSTRATION MAY VARY FROM YOUR MACHINE

TEREX

175

WWW.TEREXRB.COM
1-888-TEREXRB




Hose Group

568050051000
Ref. No. Part No. Qty. Description
1 002011507136 1 Hose Assembly
Pump case drain to motor

4 0020225690180 1 Hose Assembly

Valve to motor A

7 0020225690210 1 Hose Assembly
Motor B to tank

10 0020225690036 1 Hose Assembly

Filter to valve

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

176




Hose Group
568050051000

Rev

.0

NO DRAWING FOR THIS ASSEMBLY

HOSE RUNS ARE INCLUDED IN
BILL OF MATERIAL

ILLUSTRATION MAY VARY FROM YOUR MACHINE

T E R Ex 177 WWW.TEREXRB.COM

1-888-TEREXRB




Electrical System

568090008000
Ref. No. Part No. Qty. Description
1 568090140000 1 Panel Assembly, Emulsion
2 568090144000 1 J-Box Assembly
3 568040014000 2 Bracket, J-Box Support
4 000A00002000 6 Bolt, Hex 1/4-20 UNC X 1/2"
5 568090049000 1 Cable, Spraybar ( Page 180 )
6 568090035000 1 Cable, Flowmeter Ground
7 000A02038000 14 Nut, Lock 1/4-20 UNC
8 000A00292000 14 Washer, Flat 1/4

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

178




Electrical System
568090008000

VA'AAA A A A A A4 A"
(et it DSt

HYE AVHHS 3AT_100Y

378v0_FOVAHILNI

\ T2HINOD JATLIAAY

==

JANd

o7d
=Alllday

WAd

i

a«n\ o

0000,

==
=

|

|

|

1

I

|

|

I

I

31gva
g-v IT0SNOD

T13NYd TI041NOD
3IaTliacy

Rev. 0

ILLUSTRATION MAY VARY FROM YOUR MACHINE

= TEREX

WWW.TEREXRB.COM
1-888-TEREXRB

179




Cable, Spraybar

568090049000
Ref. No. Part No. Qty. Description

1 003005071011 1 Connector
2 003005071013 8 Terminal, Socket, Female
4 003005071035 1 Terminal, Socket
5 003005072023 8 Connector, Three Way Tower
6 003005072032 16 Terminal, Sleeve, Female
7 003005072002 16 Seal, Gray Cable
8 003005072004 8 Plug, Sealing
9 003000700207 1 Buttsplice, Non Insulared

10 003000901219 2" Tubing, Heat Shrink

11 003000700208 3 Splice, Butit

12 003000901218 6" Heatshrink, Tubing

13 003001853002 7' Loom

14 003001853004 11.5' Loom

15 003000902289 17.5' Wire, Red

16 003000902290 16.5' Wire, Orange

17 003000902291 16' Wire, Yellow

18 003000902294 18.5' Wire, Gray

19 003000902295 18.5' Wire, Brown

20 003000902296 17.5' Wire, Purple

21 003000902297 16' Wire, Green

22 003000902298 16.5' Wire, Blue

23 003000902304 24.5' Wire, Black

WHEN ORDERING PARTS, ALWAYS STATE MODEL AND SERIAL NO. OF MACHINE

180




Cable, Spraybar
568090049000

— ¥1-X4-0 —
[— A9-8589 —
[— Nd-L589 —
— NE-9589 —
N9-§588 —
— 1A-¥589 —
— Y0-¢£S99 —
— Q4-2599 —
[— 48-1588 —

ABICIDIEIF]|GIH]J]
I

Rev. A

MACHINE
LEFT SIDE
SPRAY VALVES

I ¥a-o m|
—— HE-1589

P ¥a-0 |
—— TA-¥599
r %g-0 |

-1
—— N9-5539

Typ.

MACHINE
RIGHT SIDE
SPRAY VALVES

- ¥a-0 |
—— A9-8599 —|<|

-

ILLUSTRATION MAY VARY FROM YOUR MACHINE

= TEREX 181

WWW.TEREXRB.COM
1-888-TEREXRB







Part No

NUMERICAL INDEX

000A00002000
000A00004000
000A00005000
000A00006000
000A00008000
000A00031000
000A00032000
000A00036000
000A00054000
000A00057000

000A00058000

000A00059000
000A00060000
000A00061000
000A00079000
000A00080000
000A00084000
000A00089000
000A00101000
000A00102000
000A00103000
000A00104000
000A00105000
000A00106000
000A00107000
000A00108000
000A00109000
000A00112000
000A00115000
000A00142000
000A00145000
000A00146000
000A00147000
000A00148000
000A00149000
000A00152000
000A00156000
000A00165000
000A00166000
000A00167000
000A00169000
000A00172000
000A002042000
000A00207000
000A00211000
000A00219000
000A00256000
000A00258000

000A00259000
000A00260000

000A00262000
000A00263000
000A00264000
000A00265000
000A00267000
000A00270000
000A00271000
000A00279000
000A00292000

000A00293000
000A00294000

000A00295000
000A00296000

Page

178

8,46,106,142

12

8,132,142,172

142

42,46,172

146

8

12

12,14,20,24,46
70,72,134,136,152
154
26,46,62,80,106
134,136,162
12,46,134,136

76
14,72,136,156,168

46,56,146,152,154
8,162
8,146,170,172
146

172

46

16,118,172
142

152,154

156

156,170

170

150,166
30,156

152,154

8,12
26,46,62,72,76
82,106,134,136
162,168

32,78
76,146,162,170
172
150,156,166,170
30

32,38

6

8

14,134

32

146
8,12,46,106,132
142,146,172,178
46,146,172
12,14,20,24,26
46,70,72,80,82
134,136,146,162
60,70,78
6,8,16,46,62,72
132,136,142,146
152,154,160,170

000A00296000
000A00298000

000A00299000
000A00300000
000A00301000
000A00304000
000A00305000
000A00306000

000A00307000
000A00308000

000A00310000
000A00311000
000A00332000
000A00339000
000A00367000
000A00396000
000A00425000
000A00431000
000A00465000
000A00481000
000A00523000
000A00525000
000A00572000
000A00627000
000A00665000
000A00678000
000A00679000
000A00703000
000A00704000
000A00718000
000A00729000
000A00753000
000A00830000
000A00842000
000A00843000
000A00844000
000A00845000
000A00850000
000A00852000
000A00853000
000A00854000
000A00859000
000A00862000
000A00880000
000A00881000
000A00882000
000A00884000
000A00890000
000A00893000
000A00898000
000A00900000
000A00901000
000A00907000
000A00913000
000A00916000
000A00920000
000A00923000
000A00924000
000A01093000
000A01101000
000A01102000
000A01142000
000A01268000
000A01418000
000A01504000
000A01538000
000A01542000
000A01567000

Page

172
30,150,156,160
170
8,26,30,32,38,46
32,38

6,160
8,12,46,142
42,146,172
12,14,20,24,42
47,62,72,76,82
134,152,154,156
162,168

47,78
8,47,56,64,146
152,154,162,166
170,172
30,156,166,170
30,32,38,72

92

136

42,168
102

47

168
42,78
64,80,146
102,106
136

26

172

140

76

72

168
32,38,147
146

000A01597000
000A01599000
000A01745000
000A01828000
000A01836000
000A01906000
000A01941000
000A01991000
000A02033000
000A02035000
000A02036000
000A02038000

000A02039000
000A02040000
000A02041000
000A02042000
000A02044000
000A02108000
000A02258000
000A02292000
000A02432000
000A02686000
000A02943000
000A02945000
000A02946000
000A02948000
000A02979000
000A03025000
000A03026000
000A03037000
000A03047000
000A03057000
000A03384000
000A03494000
000A03747000
000A03748000
000A03932000
000A05379000
000A05382000
000A05384000
000A07350000
000AA0046000
000AA0089000
000AA0090000
000AA0099000
000AA0112002
000AA0112004
000AA0112005
000AA0112006
000AA0112016
000AA0112017
000AA0112018
000AA0112019
000AA0112021
000AA0112022
000AA0113002
000AA0113003
000AA0113005
000AA0113014
000AA0113017
000AA0113019
000AA0113020
000AA0113027
000AA0116005
000AA0117005
000AA0118012
000AA0118016
000AA0119009
000AA0119013
000AA0120009
000AA0120010
000AA0120013
000AA0121006

8,136,140
106,132,136,142
146,178

8,47
12,80,136,146
60
47,62,136,142
8,47

106

42

78

106

47

146

32,38,166

32,38

47,68,70,147
47



Part No

NUMERICAL INDEX

000AA0123001
000AA0123003
000AA0123005
000AA0124001
000AA0124002
000AA0124005
000AA0125005
000AA0125007
000AA0133005
000AA0145005
000AA0147007
000AA0147008
000AA0164006
000AA0174006
000AA0174009
000AA0249000
000AA0349000
000AA0388004
000AA0388029
000AA0388049
000AA0388085
000AA0388140
000AA0388176
000AA0389002
000AA0391003
000AA0392002
000AA0392003
000AA0392004
000AA0413000
000AA0435000
000AA0443000
000AA0518009
000AA0620000
000AA0628008
000AA0628012
000AA0632003
000AA0639000
000AA0640003
000AA0643000
000AA0644008
001001308000
001001340000
001001475000
001001476000
001001477000
001001497000
001001498000
001001499000
001001501000
001002069000
001002109000
001002161000
001002167000
001002249000
001002251000
001002285000
001002288000
001003012000
001003033000
001003114000
001003128000
001003133001

001003133002
001003156000
001003201000
001003202000
001003206000
001003258004
001003258020
001003311000
001003349000
001004099001

001004126000
001005011000

Page

32,162

136

64

60,64
136,168,174
136

Part No

001005111000
001005112000
001005215000
001005234000
001005235000
001005236000
001005238000
001005255000
001005260000
001005283000
001005285000
001005290000
001006026000
001008049000
001008187000
001008193000
001008194000
001009011000
001009074000
001009089000
001009356000
001009369000
001009434000
001009508000
001009565000
001009758000
001010066000
001010067000
001010068000
001010069000
001010086000
001010101000
001010122000
001010148000
001010342000
001010540000
001010672000
001010688000
001010688001
001010688002
001010688003
001010688005
001010688006
001010688007
001010688008
001010688009
001010688010
001010688011
001010688012
001010688013
001010964000
001010968000
001079712000
001079712045
001079884000
001079886000
002001018000
002001426000
002002269000
002002275000
002002278000
002003033110
002003033166
002003034060
002003034064
002003034077
002003036000
002003043000
002003045000
002004933000
002004934000
002004965000
002004966000
002005085000

30,38,146,156
38

46,60

124
162,168
174

174

114

114

114

114

114

114

114

162
42,124,128
122,124
120,122,124
42,124,128
32,38

Part No

002005089000
002005175000
002005191000
002005913000
002005977000
002005978000
002005987000
002006311000
002006321000
002006401000
002006402000
002006447003
002006447005
002006447008
002006518000
002006519000
002006674000
002007154000
002007170000
002007171000
002007360000
002008543000
002008549000
002008549001
002008549002
002008549003
002008571000
002008581000
002009000000
002009133000
002009138000
002009141000
002009147000
002009501130
002009501139
002009501141
002009501145
002009501163
002009501180
002009501382
002009503011
002009506045
002009507005
002009507006
002009508005
002009510006
002009510029
002009511014
002009511023
002009511025
002009511030
002009511051
002011198010
002011198051
002011198053
002011198072
002011209000
002011506022
002011506030
002011507136
002011721159
002011721193
002011727090
002011728000
002011730000
002011731000
002011740000
002011744000
002011745000
002011746000
002011751000
002011752000
002011753000
002011755000



Part No

NUMERICAL INDEX

002012504000
002012613000
002012635000
002012635001
002012635002
002015449000
002015914000
002015914001
002015914002
002015914003
002015915000
002015917000
002015920000
002016661002
002016661003
002016661004
002016724000
002016732000
002016733000
002016734000
002016735000
002017087000
002017307000
002017308000
002017309000
002017310000
002017314000
002022322180
002022565012
002022565020
002022565031
002022565098
002022565130
0020225690036
002022569015
0020225690180
0020225690210
002022569026
002022569138
002022569173
003000172000
003000210100
003000211000
003000272000
003000273000
003000275000
003000288000
003000289000
003000289001
003000417000
003000700003
003000700005
003000700007
003000700017
003000700019
003000700025
003000700028
003000700054
003000700065
003000700074
003000700079
003000700098
003000700101
003000700127
003000700173
003000700174
003000700205
003000700207
003000700208
003000700229
003000731009
003000781000
003000887000
003000901218

Page

92,180
100,110,180
100

136

88

92
92,100,180

Part No

003000901219
003000902251
003000902282
003000902288
003000902289
003000902290
003000902291
003000902292
003000902293
003000902294
003000902295
003000902296
003000902297
003000902298
003000902304
003000902322
003000902326
003000902332
003000902333
003000902334
003000902344
003000902345
003000902365
003000902366
003000902367
003000902368
003000902369
003000902370
003000902371
003000902372
003000902373
003000902374
003000902375
003001209000
003001264000
003001296000
003001298003
003001752121
003001853001
003001853002
003001853004
003001853006
003002068000
003002101000
003002107000
003002113000
003002125003
003002160000
003002160001
003002208000
0030022141000
0030022142000
0030022143000
003002214310
003002219000
003002220000
003002221000
003002603006
003002603007
003002816000
003002853000
003003335000
003003337225
003003550010
003003550015
003003550030
003003550060
003003725002
003004535001
003005071003
003005071011
003005071013
003005071014
003005071015

Page Part No

180

92

110
106
180
102,106,180
102,180
102
102,106,110
180
110,180
102,180
102,180
102,180
180
106
106
106
106
106
102
102
93,100
93,100
93

93,100
93

93,100
93,100

93,100
93,100,102
92

100,106,180
180
102

003005071016
003005071017
003005071019
003005071033
003005071034
003005071035
003005071047
003005071070
003005071072
003005071075
003005071077
003005071316
003005071342
003005071356
003005071361
003005071563
003005071571
003005072001
003005072002
003005072004
003005072012
003005072023
003005072031
003005072032
003005135000
003006922000
004001219000
004001786000
004002196000
004002203000
004002286000
004002546000
004002795000
004002796000
004003022000
004003040000
004003040001
004003040002
004003066000
004003136000
004003139000
004003145000
004003146000
004003442001
004003442002
004003442003
004003442004
004003442005
004003442006
004003442007
004003442011
004003442013
004003442014
004003442015
004003443000
004003448000
004004244000
004004824000
004010231000
004011125000
004011130000
004011907000
004012159000
004012164000
004012165000
004012166000
004013326008
004013328000
004013368000
004013402000
004013425000
004013426000
004013427000
004013429000

Page

102,106
92,100,102

108
110,112,180
180
108,110,112
180
108,110,112
180

100

92



Part No

NUMERICAL INDEX

004013430000
004013431000
004013460000
004013478000
004013479000
004013484000
004013491000
004013637027
004013640000
004013715018
004013722000
004013722001
004013744000
004013766006
004013766009
004013812000
004013812001
004013812002
004013812003
004013812004
004013812005
004013812006
004013812007
004013812008
004013812009
004013812010
004013812011
004013836000
004013846000
004013847000
004014145000
004014163000
004014165000
004014166000
004014173000
004023400000
004023401000
004094239160
056000577000
056069023000
085000466000
097003002000
16181028
212-00276-17
22-8505631
24001375
24001630
24002006
24002007
24002008
24002034
25002547
298-02065-71
298-05333-92
2980909486
302003892100
311539041410
312006150000
313006041000
319006120000
320010020010
320010020040
519009048000
520000741000
526000267000
526000268000
526000360000
526000419001
526000420000
526000430000
526000449000
526000466000
526000596000
526000597000

Page

Part No

526000598000
526000925000
526000926000
526001028000
526001029000
526001031000
526001032000
526001034000
526001045000
526001048000
526001057000
526001059000
526001075000
526001091000
526001142000
526001143000
526001144000
526001157000
526001219000
526001234000
526001255000
526001258000
526001289000
526001290000
526001291000
526001292000
526001293000
526001294000
526001295000
526001296000
526001433000
526001552000
526001553000
526001577000
526001578000
526001579000
526001580000
526001581000
526001585000
526001586000
526001590000
526001591000
526001592000
526001593000
526001596000
526002018000
526004016000
526004040000
526004040002
526004040005
526004040006
526004193000
526004195000
526004285000
526004286000
526004312000
526004398000
526005033000
526005034000
526005035000
526005067000
526005081000
526005084000
526005085000
526007009000
526007070000
526007071000
526007072000
526007101000
526007108000
526007111000
526007112000
526008020000
526008021000

Part No

152,154

526009051000
526009052000
526009053000
526009173000
526009226000
526009240000
526012006001
526012007000
526012011000
526012017000
526012019000
526012039000
526012040000
526012042000
526224397000
531000273000
531000427000
531000496000
531000575000
531001251000
531001403000
531001426000
531004002000
531004092000
531004145000
531004163000
543040109000
543040110000
543040111000
543040239000
550090150000
553040049000
553040105000
553040105001
553040119000
555005007001
55-79007

55-79022

559960082000
559960098000
559960099000
560090028000
565005020000
568001013000
568001014000
568002032000
568002034000
568002052000
568002078000
568002080000
568002094000
568002095000
568002099000
568002100000
568002101000
568002102000
568002111000
568002112000
568002113000
568002114000
568002117000
568002118000
568002126000
568002127000
568002128000
568002129000
568002135000
568002138000
568002141000
568002145000
568002147000
568002148000
568002149000
568002150000

130,132
136,140
6,8

8



Part No

NUMERICAL INDEX

568002151000
568002152000
568002153000
568002154000
568002155000
568002156000
568002157000
568002158000
568002159000
568002160000
568003036000
568003039001
568003040000
568003042000
568003044000
568003045000
568003047000
568003048000
568003049000
568003050000
568003052000
568003053000
568004013000
568004014000
568004018000
568004022000
568004041000
568004044000
568004046000
568004047000
568004050000
568004051000
568004052000
568004053000
568004054000
568004056000
568004058000
568004059000
568004060000
568004061000
568004065000
568004066000
568004067000
568004068000
568004069000
568004075000
568004082000
568004084000
568004086000
568004088000
568004089000
568004090000
568004091000
568005012000
568005016000
568005019000
568005024000
568005026001
568005035000
568005040000
568005041000
568005042000
568005043000
568005044000
568005045000
568005046000
568005047000
568005048000
568005049000
568005060000
568005060001
568005065000
568006014000
568006015000

Page

150
146,150

26
144,146,147
152

154
146,152
146,154
146
146,156

78
6,46,47,48
8,18
46,68
46
6,116
46,70
46,72
72

46
46,78
47,48,82
82

8

30

30

Part No

568007029000
568007030000
568008002000
568008008000
568009023000
568020010001
568020010002
568020010003
568020010004
568020011000
568020015000
568020017000
568020018000
568030002000
568040012000
568040013000
568040014000
568040026000
568040027000
568040031000
568040032000
568040033000
568040034000
568040035000
568040036000
568040037000
568040038000
568040054001
568040059000
568040062000
568040066000
568040069000
568040076000
568040081000
568040084000
568040085000
568040086000
568040087000
568040088000
568050025000
568050036000
568050038000
568050039000
568050040000
568050049000
568050051000
568090006000
568090008000
568090027000
568090028000
568090035000
568090049000
568090050000
568090054000
568090055000
568090056000
568090058000
568090059000
568090069000
568090070000
568090071000
568090072000
568090075000
568090079000
568090081000
568090082000
568090084000
568090085000
568090087000
568090100000
568090102000
568090115000
568090116000
568090118000

162,166

166
166
166
162
162
2,130
162
162,168

162
2,162
162,170

Part No

568090119000
568090121000
568090122000
568090124000
568090126000
568090131000
568090136000
568090138000
568090140000
568090144000
568090145000
568090153000
568090154000
568090155000
568090156000
568090158000
568090159000
A076557
A125415
A126820
A-130120
A-136252
A140858
A-141472
A141554
E051338
E200026
G15069
M14/M15

SN 568240






ASSEMBLIES ALPHABETICAL INDEX

Description

Accessory Group, Water Emulsion

Actuator, Hydraulic Clutch
Adapter, Power

Air Intake Assembly

Air Regulator-Lubricator
Axle Assembly, Cutter

Axle Assembly, Front Drive
Axle Assembly, Rear Drive
Battery Group

Cable, Spraybar

Chain, Ratchet Tool
Chaincase Assembly
Chaincase Assembly
Control Handle Assembly
Cooling Group, Transmission
Cooling System

Covers Assembly

Covers Group, Operator Station
Cowling Assembly

Cutter Assembly

Cutter Housing and Drive
Dipstick Assembly

Door, Rear

Drive Assembly, Cutter Lower
Drive Assembly, Wheel
Drive Line Assembly
Electrical Group

Electrical System

Engine Assembly

Exhaust Assembly

Exhaust Insulation Assembly
Filter Assembly

Filters Assembly

Hammer, Air Assembly
Hammer, Air Attachment
Handrail Assembly
Handrails Group

Hood Assembly 2

Hood Assembly, Engine
Hose Group

Hose Kit

Hose Kit, Power Pack
Hose, Air Assembly

Kit, Clutch Shift Lever

Kit, Oil Sampling Assembly
Lanyard Assembly

Light, Dash Assembly
Light, Strobe

Mainframe Assembly 2
Operator Platform, Open
Panel Assembly, Main Control
Panel, Auxiliary Gauge
Panel, Power

Pump Assembly, Cutter Cooling
Pump, Lube

Pump/Motor Assembly
Pushbar Assembly

RAD CAC HOC Assembly
Regulator Assembly, Air
Reservoir, Hydraulic
RS446 Reclaimer/Stabilizer
RS446 Reclaimer/Stabilizer
RS446 Tractor

Service Center Assembly
Split Flange Kit

Spraybar Assembly
Tandem Hydraulic Assembly
Tank, Air Assembly 2

Tank, Fuel

Tank, Fuel

Tank, Hydraulic

Tie Rod Assembly

Tools Group

Part No

568040026000
568005046000
568090050000
526001585000
002015914000
568004053000
568003048000
568003049000
568005060000
568090049000
526004040000
568004050000
568004051000
568090027000
568005049000
568005012000
568002111000
568002078000
568002160000
568004075000
568004044000
568005042000
568004022000
568004067000
568003047000
568004082000
568090006000
568090008000
568005040000
526001586000
001010688000
002008549000
568050039000
001010066000
531004002000
568002141000
568002151000
568002080000
526001289000
568050051000
568050049000
568005044000
097003002000
004013722000
543040239000
553040105000
559960082000
560090028000
568002094000
568040062000
568090131000
526009226000
568090056000
568005045000
568090102000
526004193000
568040033000
004013812000
568020018000
002016733000
568001013000
SN 568240

568001014000
568002135000
002005089000
568040069000
002012635000
568020011000
004023400000
568005041000
568050038000
568003044000
568030002000



ASSEMBLIES ALPHABETICAL INDEX

Description
Torque Limiter
Turnbuckle Assembly
Water and Emulsion System
Water Pump and Plumbing Assembly

Part No
004003443000
526000596000
568040084000
568040085000



PARTS ALPHABETICAL INDEX

Description

Adapter

Adapter, 90 Elbow 1/8 NPT X 1/4 Tube
Adapter, Elbow

Adapter, Pump

Adapter, Sensor

Adapter, Sight Gauge
Adapter, Straight 1/4" JIC x 1/4" NPT
Adaptor, Coupling

Air Cleaner Assembly

Air Cleaner Support WMT
Air Inlet Tube

Alarm, Backup

All Thread

Angle, Flowmeter Support
Angle, Tie Down

Arm, Actuator

Backing Plate

Band Mounting

Band, Spring Loaded

Band, Spring Loaded

Bar

Bar

Bar, Buss

Bar, Buss

Bar, Door Lock

Bar, Filler

Bar, Hold Down

Barb, Hose

Barb, Hose

Base, Mounting

Battery

Bearing

Bearing

Bearing

Bearing, Lower Housing
Bearing, Rod End

Bearing, Spherical Roller
Blade 4'

Bolt

Bolt Hex

Bolt, Button

Bolt, Eye

Bolt, Hex

Bolt, Hex

Bolt, Hex

Bolt, Hex

Bolt, Hex

Bolt, Hex

Bolt, Hex

Bolt, Hex

Bolt, Hex

Bolt, Hex

Bolt, Hex

Bolt, Hex

Bolt, Hex

Bolt, Hex

Bolt, Hex

Bolt, Hex

Bolt, Hex

Bolt, Hex

Bolt, Hex

Bolt, Hex

Bolt, Hex 1/2"-13 UNC X 1 1/2"
Bolt, Hex 1/2"-13 UNC X 1 1/4"
Bolt, Hex 1/2"-13 UNC X 1 3/4"
Bolt, Hex 1/2-13 UNC x 1"
Bolt, Hex 1/2-13 UNC X 2 1/4"
Bolt, Hex 1/2-13 UNC X 2 3/4"
Bolt, Hex 1/2-13 UNC X 2"
Bolt, Hex 1/4-20 UNC X 1"
Bolt, Hex 1/4-20 UNC X 1/2"
Bolt, Hex 1/4-20 UNC x 3/4"
Bolt, Hex 1-8 UNC x 3 1/2"

Part No

000AA0518009
002015917000
55-79007
004013478000
568005035000
568050025000
000A05379000
526005034000
004003040000
526001580000
004013431000
568090075000
568005060001
526004398000
526001552000
526001219000
543040109000
004002795000
001003202000
001003206000
526012017000
531001426000
056069023000
550090150000
526001032000
526001059000
531001403000
002005175000
002005191000
003002603007
001009089000
004001786000
004003442006
004011907000
526000430000
004002203000
E051338
531000427000
A-141472
000AA0388049
000AA0349000
000A01836000
000A00054000
000A00112000
000A00109000
000A00115000
000A00008000
000A00005000
000A00219000
000A00207000
000A00036000
000A01142000
000A00152000
000A00080000
000A00079000
000A00089000
000A00084000
000AA0388085
000AA0388140
000AA0388176
000AA0388004
000AA0388029
000A00103000
000A00102000
000A00104000
000A00101000
000A00106000
000A00108000
000A00105000
000A00006000
000A00002000
000A00004000
000A00211000

142
16,118,172
152,154
142

12
152,154
160

46,56,146,152,154
16

8,162

6,166

146

46
8,146,170,172
8,132,142,172
178
8,46,106,142
6



PARTS ALPHABETICAL INDEX

Description
Bolt, Hex 3/4"-10 UNC X 2 1/2"
Bolt, Hex 3/4-10 UNC X 1 1/2"
Bolt, Hex 3/4-10 UNC X 1 3/4"
Bolt, Hex 3/4-10 UNC X 2"
Bolt, Hex 3/4-10 UNC x 3 1/4"
Bolt, Hex 3/8-16 UNC X 1 1/2"
Bolt, Hex 3/816 UNC X 1 1/4"

Bolt, Hex 3/8-16 UNC X 1 3/4"
Bolt, Hex 3/8-16 UNC X 1"

Bolt, Hex 3/8-16 UNC X 2"
Bolt, Hex 5/16-18 UNC x 1 1/4"
Bolt, Hex 5/16-18 UNC X 1"
Bolt, Hex 5/8"-11 UNC X 2 1/4"
Bolt, Hex 5/8-11 UNC X 1"
Bolt, Hex 5/8-11 UNC x 2 1/2"
Bolt, Hex 5/8-11 UNC X 2 3/4"
Bolt, Hex 5/8-11 UNC X 2"
Bolt, Hex 5/8-11 UNC x 5"
Bolt, Hex, 5/8"-11 UNC X 1 3/4"
Bolt, Shoulder

Bolt, Socket

Bolt, T 3/8-16 UNC X 2 3/4
Boot Assembly, Shift

Boot, Seal

Boot, Switch

Box Assembly, Machine Logic Control
Brace, Radiator

Bracket

Bracket

Bracket

Bracket, Air System Attachment
Bracket, Air System Support
Bracket, Component Mounting
Bracket, Engine Cable Mount
Bracket, J-Box

Bracket, J-Box Support
Bracket, Mount

Bracket, Muffler

Bracket, Pivot

Bracket, Pivot

Bracket, Pump Mounting
Bracket, Sensor Mount
Bracket, Spraybar

Bracket, Transmission Hose Support
Breaker, Circuit

Breaker, Circuit

Breaker, Circuit

Breaker, Circuit

Breather

Breather

Breather, Oil

Bridge, Diode

Bulb

Bulb

Bulkhead

Bulkhead 45°

Bumper Rubber

Bushing

Bushing

Bushing

Bushing, Bronze

Bushing, Pipe

Bushing, Pipe

Bushing, Pipe Reducer 3/4" NPT x 3/8" NPT
Bushing, Reducer

Bushing, Reducer

Bushing, Reducer

Bushing, Reducer 1"- 1/2"
Bushing, Tension

Bushing, Tension

Part No

000A00169000
000A00165000
000A00166000
000A00167000
000A00172000
000A00059000
000A00058000

000A00060000
000A00057000

000A00061000
000A00032000
000A00031000
000A00147000
000A00142000
000A00148000
000A00149000
000A00146000
000A00156000
000A00145000
001003349000
000A00431000
001002167000
001008194000
004014163000
003000211000
568090155000
568005016000
520000741000
531004163000
568090055000
002015914002
002015914001
568090087000
568090071000
568040081000
568040014000
559960098000
056000577000
002005977000
526000267000
568040086000
543040110000
568040012000
568005043000
003003550010
003003550015
003003550030
003003550060
E200026
002016661004
001010148000
003003337225
003002113000
003002101000
002015915000
000AA0133005
001008049000
002009511023
002009511030
000A00704000
004012165000
002009511025
000A00853000
000A03026000
000A02292000
000A00852000
002009511051
000AA0090000
004002286000
004012159000

12,46,134,136
26,46,62,80,106
134,136,162

76

12,14,20,24,46
70,72,134,136,152
154
14,72,136,156,168
146

42,46,172

150,166

156

30,156

170

170

166

156,170

32,38

152,154



PARTS ALPHABETICAL INDEX

Description

Bushing, Tension

Buss Bar Jumper - Relay
Buttsplice, Non Insulared
Cable 1/8 X40LG

Cable, A Console/Firewall
Cable, A-B Console

Cable, Additive/Trans. Control
Cable, Alternator Harness
Cable, B Console/Firewall Control
Cable, Battery Disconnect
Cable, Battery Jumper
Cable, Battery Positive
Cable, C Console/Firewall Control
Cable, Cutter Depth Control
Cable, Cutter Level Control
Cable, Disconnect to Ground
Cable, ECM Ground

Cable, Engine Propel Interface
Cable, Flowmeter Ground
Cable, Front Hood Lights
Cable, Front Mainframe
Cable, Front Steering Sensor
Cable, Ground

Cable, Hydraulic Control
Cable, Push-Pull

Cable, Rear Frame

Cable, Rear Mainframe
Cable, Rear Steering Sensor
Cable, Shielded

Cable, Speed Interface Control
Cable, Starter Coil Extension
Cap

Cap, Air Cleaner

Cap, Dust

Cap, Exhaust

Cap, Hydraulic Cylinder Tensioner
Cap, Radiator

Cap, Vented Fuel

Capscrew

Capscrew 12 Point

Chain

Chain

Chain

Chaincase

Chaincase

Clamp Set

Clamp, Cable 1/8"

Clamp, Exhaust

Clamp, Exhaust

Clamp, Hose

Clamp, Hose

Clamp, Hose

Clamp, Hose

Clamp, Hose

Clamp, Hose/Tubing

Clamp, Turbo

Clevis, LH Turnbuckle
Clevis, RH Turnbuckle
Clevis, Rod

Clip, Hair Pin

Clutch

Clutch Brake

Companion Flange Assembly
Connect, Straight

Connector

Connector

Connector

Connector

Connector

Connector

Connector

Connector

Connector

Part No

004012166000
568090054000
003000700207
526012006001
568090116000
568090159000
568090156000
568090059000
568090079000
526009052000
526009051000
568090085000
568090158000
568090126000
568090145000
526009053000
568090100000
568090069000
568090035000
568090081000
568090153000
568090122000
519009048000
568090115000
A141554
568090121000
568090154000
568090124000
003000902251
526009173000
568090084000
000AA0145005
004002796000
002002275000
004002546000
526007112000
004013326008
001010342000
001002288000
001002285000
568004091000
004001219000
004004824000
568004046000
568004047000
001003311000
001003033000
24001630
298-05333-92
001003114000
001003128000
001003201000
001003258020
001003156000
001003258004
004094239160
568003045000
568003042000
002005978000
001009356000
004003448000
004013715018
568004041000
000AA0164006
302003892100
000AA0118012
003005135000
003005071011
003005071342
003005071003
003005071316
003005071563
003005071571



PARTS ALPHABETICAL INDEX

Description

Connector

Connector

Connector

Connector, Elbow 45
Connector, Elbow 90
Connector, Male ORB
Connector, Run Tee
Connector, Straight
Connector, Straight
Connector, Straight
Connector, Straight
Connector, Straight 3/8" JIC x 3/8" ORB
Connector, Swivel Nut Elbow
Connector, Three Way Tower
Connector, Two Way Shroud
Contact

Contact Block

Contact, Male

Control Stick

Controller

Coolant Loss Sensor
Cooler Mount Weldment LH
Cooler Mount Weldment RH
Cooler, Charge Air

Cooler, Oil

Coupler

Coupling

Coupling

Coupling, Pipe

Coupling, Pipe 1/4 NPT
Coupling, Quick 3"

Cover

Cover

Cover

Cover Plate

Cover, Access

Cover, Auxilary Gauge Panel
Cover, Breather

Cover, Clutch Access
Cover, Console

Cover, Dust

Cover, Fender

Cover, Floorplate

Cover, Floorplate

Cover, Hood

Cover, Mainframe Front
Cover, Mainframe Side
Cover, Powerpack

Cover, Pump Access
Cover, Rear Weight

Cover, Stub Shaft

Cover, Transmission Access
Cowling Support

Crank

Crimp Reducer

Cutter Assembly

Cylinder

Cylinder, Hydraulic
Cylinder, Hydraulic
Cylinder, Hydraulic
Cylinder, Hydraulic
Cylinder, Hydraulic
Cylinder, Hydraulic
Cylinder, Smart

Decal 50" Cutter Depth Scale
Decal, Pump Lubrication
Diode

Dipstick

Dipstick

Disc LH Weldment

Disc RH Weldment

Door Assembly, front

Door, Rear

Part No

003000172000
003005071075
003005071070
000AA0118016
000AA0113027
000A00703000
000AA0116005
000A00679000
000AA0120010
000AA0112018
000AA0112005
000A00678000
000AA0123001
003005072023
003005072012
003005071016
24002007

003005071034
003002853000
568090138000
003002816000
526005084000
526005085000
004013812002
004013812003
002002278000
000A00842000
000A00844000
000A00845000
000A00843000
002002269000
002016734000
004013484000
526007108000
526001234000
526000466000
526012039000
002016735000
568002159000
568007029000
002004965000
568002158000
568002128000
568002129000
526004016000
568002118000
568002114000
568002117000
568002112000
568002138000
526007009000
568002113000
526012019000
553040119000
003005071077
526001433000
002017307000
002007170000
002007171000
002007360000
002017309000
002017310000
002017314000
002017308000
526000926000
526000925000
003003335000
004013744000
004013836000
526001028000
526001029000
568004056000
568004018000

180
108,110,112
102,106

92

32,38

102
156

160
160
146
150



PARTS ALPHABETICAL INDEX

Description

Draw Bar

Drive Axle, Cutter
Drive Axle, Front
Drive Axle, Rear
Edge Guide Assembly
Edge Trim

Elbow

Elbow

Elbow 90°

Elbow 90°

Elbow 90° 3/4 NPT
Elbow Block, Flange To O-Ring
Elbow, 45 Degree
Elbow, 45 Degree
Elbow, 45°

Elbow, 45°

Elbow, 45° Street
Elbow, 90 Degree

Elbow, 90 Degree 1/4" JIC X 1/4" NPT
Elbow, 90 Degree 1/4" JIC X 1/8" NPT

Elbow, 90°

Elbow, 90°

Elbow, 90°

Elbow, 90°

Elbow, 90°

Elbow, 90°

Elbow, 90°

Elbow, 90° 3/8" JIC X 3/8" ORB
Elbow, 90° Female
Elbow, 90° Reducer
Elbow, 90° Street

Elbow, 90° Street

Elbow, 90° Street

Elbow, 90° Swivel

Elbow, 90° Swivel

Elbow, Adj. 90°

Elbow, Pipe 45°

Elbow, Street 90° 3" NPT

Elbow, Street, 90 Degree, 1" NPT

Elbow, Swivel Nut
Elbow, Swivel Nut 90°
Element, Filter
Engine Alternator Guard
Engine Assembly
Engine Vent Hose
Exhaust Elbow
Exhaust Tube Support WMT
Extension, Air Intake
Eyebolt

Eyebolt

Face Plate, Master Disconnect
Fan, Sickle Blade
Fender, Left

Fender, Right

Filter Assembly

Filter Assembly

Filter, Hydraulic
Filter-Regulator
Fitting

Fitting

Fitting

Fitting

Fitting 90°

Fitting 90°

Flange

Flange, Drive

Flange, Pipe

Flange, Pump
Flashing

Flashing

Flashing

Flashing

Flatwasher

Part No

001010086000
004010231000
568003036000
568003040000
568008002000
001008187000
000A02979000
004003066000
000A05384000
000AA0113017
000A00916000
000AA0435000
002009507006
002009507005
000AA0640003
000AA0249000
000A00907000
002009508005
000A05382000
000A00572000
000AA0119009
000A00890000
000AA0119013
000AA0113014
000A00830000
000A00893000
000AA0113005
000A00753000
000A00913000
555005007001

000A00900000
000A00898000
000A00901000
000A00729000
000AA0121006
000AA0113020
000AA0089000
002009510029
002009510006
000AA0123005
000AA0123003
002008549001

526001596000
004013402000
526001593000
004013430000
526001590000
565005020000
001010964000
001010968000
001009565000
004013460000
568002101000
568002100000
002008581000
002016661003
002008571000
320010020010
000AA0112021
000AA0644008
000AA0112004
000AA0120009
000AA0113019
000AA0112002
531004145000
004003442004
319006120000
526005033000
526001034000
526001144000
526004312000
568040027000
000AA0391003



PARTS ALPHABETICAL INDEX

Description
Front Handrail
Fuel Tank Pad
Gas Spring
Gasket
Gasket
Gasket
Gasket, Flange 4"
Gauge, Fuel
Gauge, Oil Level
Gauge, Oil Temperature
Gauge, Pressure
Gauge, Pressure
Gauge, Pressure
Gauge, Pressure
Gauge, Sight
Grill, Front
Guard, Chain
Guard, Driveshaft
Guard, Finger
Guard, Switch
Hammer, Air
Handle, Grab
Handrail
Handrail Mount
Handrail, Left
Handrail, Rear
Handrail, Right
Head Assembly
Heatshrink, Tubing
Hinge Bracket
Holder, Disc LH Weldment
Holder, Disc RH Weldment
Hood Guide
Hood, Disc Assembly
Hood, Engine
Hook, S
Horn
Hose Air Compressor Supply
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly
Hose Assembly 1/2 TEF x 72"
Hose Assembly 1/4 JIC x 205"
Hose Assembly 1/4 JIC x 56"
Hose Assembly 1/4 JIC/JIC 90° x 66"
Hose Assembly 1/4 ORFS/ORFS 90° x 10"
Hose Assembly 1/4 ORFS/ORFS 90° x 53"
Hose Assembly 1/8 BLK HD/JIC 90° x 84"
Hose Assembly 1/8 BLK HD/JIC 90° x 99"
Hose Assembly 1/8 BLK HD/JIC x 60
Hose Assembly 1/8 BLK HD/JIC x 64
Hose Assembly 1/8 BLK HD/JIC x 77"

Part No

568002156000
526012011000
001004126000
004013637027
A125415
002016661002
313006041000
001005283000
001005011000
001005112000
001005235000
001005238000
001005234000
001005236000
004013766006
526001295000
526004285000
531001251000
004013766009
003000210100
001010067000
001010540000
568002126000
526001255000
568002034000
568002147000
568002032000
002008549002
003000901218
526001258000
526001142000
526001143000
526012042000
526001091000
526001290000
001003012000
003000781000
526001591000
002022322180
002011728000
002011727090
002011740000
002011744000
002011755000
002011721159
002011721193
002011731000
002022565012
002022565130
002022565020
002022565098
002022569026
0020225690180
0020225690210
0020225690036
002022569015
002022569138
002011507136
002011506022
002011730000
002011745000
002011746000
002011751000
002011209000
002011752000
002011753000
002011198010
002011198053
002003036000
002003043000
002003034060
002003034064
002003034077

122
8,140
16
134
134
134
134
86
92,100,180
136
146

116

114
114
114
114
114
114
114



PARTS ALPHABETICAL INDEX

Description

Hose Assembly 1/8 JIC x 110"
Hose Assembly 1/8 JIC x 166"
Hose Assembly 3/4 ORFS x 31"
Hose Assembly 3/4 ORFS/ORFS 90° x 173
Hose Assembly 3/8 ORFS/ORFS 90° x 30"
Hose Assembly 3/8 ORFS/ORFS 90° x 72"
Hose Assembly 4 x 120"
Hose Assembly x 1/4 ORFS/ORFS 90° x 51"
Hose Assembly, Water

Hose Barb

Hose Barb

Hose Barb

Hose Cover

Hose Engine Coolant Fill
Hose, Hump

Hose, Hydraulic

Hose, Hydraulic 1/4" X 36"
Hose, Overflow

Hose, Radiator

Hose, Vent

Hose, Water

Housing, Cutter

Housing, Light

Hub Assembly, Output

Hub, Chain Case

Hub, Drive Axle

Hydraulic Cylinder

Hydraulic Pump

1/0 Module

Idler Arm

Indicator Assembly

Indicator, Audio

Indicator, Cutter Depth
Indicator, Filter

Inlet Exhaust Tube
Insulation Pad

Insulation Pad

Insulation Pad

Insulation Pad

Insulation Pad

Insulation Pad

Insulation Pad

Insulation Pad

Insulation Pad

Insulation Pad

Insulation Pad

Insulation Pad

Insulation Pad

J-Box

J-Box Assembly

Joint, Ball

Jumper, Terminal Ring

Key

Key Switch

Key, Square

Keystock

Kit, Grommet Mount

Kit, Transmission Oil Cooling
Ladder

Lamp, Amber

Lamp, Green

Lamp, Indicator White

Lamp, Red
Lanyard, Pin and Keeper
Latch Overcenter Tension
Lens, Red

Lever

Light

Light Assembly, LED Red
Light Assembly, LED Yellow
Light, Beacon

Light, Dash

Liner, Battery

Part No

002003033110
002003033166
002022565031
002022569173
002011506030
002011198072
531004092000
002011198051
002003045000
001079886000
001079884000
2980909486
526005081000
526001592000
004013328000
002001426000
002001018000
004013812008
531000575000
004013812005
526002018000
568004061000
003002160000
004003442005
526000419001
568003050000
002007154000
002012613000
568090119000
568004065000
002008549003
003004535001
568008008000
004003022000
004013429000
001010688001
001010688002
001010688003
001010688005
001010688006
001010688007
001010688008
001010688009
M14/M15
001010688010
001010688011
001010688012
001010688013
003002068000
568090144000
001006026000
003003725002
526005035000
212-00276-17
001001308000
000A03748000
0030022143000
004013640000
568002127000
003002220000
003002221000
003002125003
003002219000
568040032000
001010672000
003002160001
004013722001
003002208000
0030022141000
0030022142000
24001375
003002107000
526001553000



PARTS ALPHABETICAL INDEX

Description

Liner, Rubber

Link, Adjustable

Lock Nut, Crown 3/4-10
Lock, Pad

Lockwasher

Loom

Loom

Loom

Loom

Lower Charge Air Tube B
Lube System
Lubricator

Mainframe

Manifold Assembly, Hydraulic
Meter

Meter, FPM

Motor, Hydraulic

Motor, Hydraulic

Mount

Mount

Mount, Air Tank

Mount, Cab

Mount, Cable

Mount, Cylinder

Mount, Filter

Mount, Foot

Mount, Hydraulic Cylinder Tensioner
Mount, Pump/Motor
Mount, Valve Multigauge
Muffler Support WMT
Muffler Support WMT
Muffler WMT

Neutral Safety Bracket
Nipple

Nipple

Nipple 3/4" NPTx3"
Nipple, 1" NPT X 6" LG
Nipple, Pipe

Nipple, Pipe

Nipple, Pipe 1/2 x 6
Nozzle

Nozzle

Nozzle

Nozzle, Water Spray
Nut

Nut

Nut 1/2"-13 UNC

Nut 1/4-20 UNC

Nut 1-8 UNC 1-8 UNC
Nut 3/4-10 UNC

Nut 5/8"-11 UNC

Nut Hex

Nut Jam

Nut, 3/8-16 NC

Nut, 7/8"-9 UNC
Nut, Bulkhead Lock
Nut, Cap

Nut, Elastic

Nut, Hex

Nut, Hex

Nut, Jam

Nut, Jam

Nut, Jam

Nut, Jam

Nut, Jam 3/8-16 UNC
Nut, Lock

Nut, Lock

Nut, Lock

Nut, Lock

Nut, Lock

Part No

568040054001
526000598000
000A03494000
001009074000
000AA0392003
003001853006
003001853001
003001853002
003001853004
004013425000
568004086000
320010020040
568002095000
002017087000
003006922000
568090028000
002015449000
25002547
568002145000
568002148000
568020017000
568002099000
003000887000
568005047000
568005019000
004013812007
526007111000
526004195000
568050036000
526001578000
526001579000
526001577000
568005065000
002009501139
002009501145
002009501141
002009501180
568040088000
002009501163
002009501130
002009133000
002009138000
002009141000
002009147000
000A00267000
000A00259000
000A00260000

000A00256000
000A00265000
000A00263000
000A00262000
001002109000
000A03057000
000A00258000

000A00264000
000A00665000
000A00481000
000A002042000
000A03037000
000AA0389002
000AA0643000
000A00279000
000A03047000
000A00271000
000A00270000
004003442014
000A02033000
000A02035000
298-02065-71
000A02041000

118
60,62

102

110
100,106,180
180

64

146

44

32,78
76,146,162,170
172

8,12

6

30
150,156,166,170
74

36
26,46,62,72,76
82,106,134,136
162,168

32,38



PARTS ALPHABETICAL INDEX

Description
Nut, Lock #10-24 UNC
Nut, Lock 1/2-13 UNC
Nut, Lock 1/2-13 UNC
Nut, Lock 1/4-20 UNC

Nut, Lock 3/4-10 UNC
Nut, Lock 3/8-16 UNC
Nut, Lock 5/16-18 UNC
Nut, Panel

Nut, Weld

Operator, Push Botton, Red, Mushroom
Operator, Push-Pull
O-Ring

O-Ring

Panel Assembly, Emulsion
Panel Main Control
Panel, Auxiliary Gauge
Panel, Connector Bulkhead
Panel, Connector Nameplate
Pin

Pin

Pin

Pin

Pin

Pin

Pin

Pin

Pin

Pin Assembly, Hitch
Pin Clevis 1/2 X 3 5/16
Pin, Clevis

Pin, Clevis

Pin, Clevis

Pin, Cotter

Pin, Cotter

Pin, Cotter

Pin, Cotter

Pin, Cotter 3/16" X 2"
Pin, Cotter 3/8 x 2 1/2
Pin, Cylinder

Pin, Dowel

Pin, Dowel

Pin, Drive

Pin, King

Pin, Rear Bolster

Pin, Roll

Pin, Rolled

Pin, Torque

Pipe

Pipe Extension, Diptick
Pipe Nipple Sch 40, 4" X 6'
Pivot

Pivot, Push Bar

Plate

Plate

Plate

Plate

Plate

Plate

Plate Assembly

Plate Assembly, Friction
Plate, Ball Valve

Plate, Bulkhead

Plate, Bulkhead

Plate, Cover

Plate, Cover

Plate, Cover

Plate, Hinge

Plate, Pressure

Plate, Safety Latch
Plate, Separator

Plate, Shifter

Plate, Thrust

Part No

000A02036000
000A02042000
000A03384000
000A02038000

000A02044000
000A02040000
000A02039000
003005071072
000AA0413000
003002603006
24002008
000A01991000
004004244000
568090140000
568090058000
526009240000
568090070000
568090072000
001001476000
001001477000
001001499000
526001045000
526001075000
531000496000
553040049000
568040036000
A-130120
568040031000
526012007000
001001475000
001001498000
001001501000
000A01567000
000A01597000
000A01542000
000A01504000
000A01538000
000A01599000
568004066000
004003442001
001001497000
085000466000
568003039001
526008021000
000A01745000
000A01828000
004003442003
568005026001
526001157000
002009501382
526000268000
568040035000
526004040005
526004040006
568002149000
568002150000
568002154000
568040087000
568090118000
004003442015
002016724000
568002153000
568004088000
559960099000
568004058000
568004090000
526001296000
004003442007
568004089000
004003442013
568002157000
A126820

Page
8,136,140
47,62,136,142
132,146,152,154
106,132,136,142
146,178

8,47
12,80,136,146
8,47

106

142



PARTS ALPHABETICAL INDEX

Description

Plate, Wear

Plate, Wear

Plug

Plug 3/4" NPT

Plug, Adapter

Plug, Dust

Plug, Hollow

Plug, Hollow Hex
Plug, Hollow Hex

Plug, Pipe 1/4" NPT
Plug, Pipe 1/8"NPT
Plug, Pipe 2" NPT
Plug, Pipe 3/8" NPT
Plug, Quick Disconnect
Plug, Seal

Plug, Sealing

Plug, Sealing

Pointer

Pole, Beacon Weldment
Potentiometer Assembly
Puller, Bit

Pulser Disks Assembly
Pump

Pump

Pump, Hydraulic
Pump, Hydraulic
Pump, Hydraulic
Punch, Straight
Pushbar

Radiator

Radiator Mounting Pad
Ratchet

Rear Cowling

Reducer

Reducer

Reducer

Reducer

Reducer

Reducer Tube End
Reducer Tube End
Reducer, Pipe
Reducer, Pipe

Relay

Reservaoir, Fuel
Reservoir, Hydraulic
Resistor

Retainer, Bearing
Retainer, Bushing
Retainer, Spring

Ring

Ring, Snap

Ring, Snap

Rod

Rod, End

Rod, Threaded

Rod, Tie Down

Saddle Pipe

Saddle, Spraybar
Safety Element
Screen, LH Lower
Screen, LH Upper
Screen, RH Lower
Screen, RH Upper
Screw Set Square Half Dog Point
Screw, Button Head Cap
Screw, Cap

Screw, Cap

Screw, Cap

Screw, Cap

Screw, Cap

Screw, Cap 1/2-13 UNC X 2 1/2"
Screw, Cap Hex
Screw, Cap Socket

10

Part No

568004059000
568004060000
000A00718000
000A00884000
003002214310
002004966000
000AA0632003
000AA0628008
000AA0628012
000A00881000
000A00880000
002009506045
000A00882000
002004934000
003005071019
003005071017
003005072004
A140858
16181028
568090136000
001009369000
543040111000
002006674000
526004286000
002012504000
002012635001
002012635002
001010068000
568040034000
004013812001
526001581000
001010101000
568002052000
000A00854000
000A02258000
000A00850000
002009511014
000A03025000
000AA0147007
000AA0147008
000A01941000
000AA0443000
003000417000
004023401000
002016732000
003001752121
526007101000
526000360000
001010069000
004014173000
000A03747000
001001340000
568002155000
526000597000
526004040002
531000273000
568040059000
568040013000
004003040001
526001292000
526001291000
526001294000
526001293000
000A01418000
000AA0639000
000A01268000
004013812010
001009434000
004013812009
004013812011
000A00107000
001002249000
000A00396000

Page

146

146
152,154
47,146
108
42,124,128
152,154

122,124
102,106
92,100,102
180
147
110

93

118
172
112
172

70

58

58

122
166

66

64

126



PARTS ALPHABETICAL INDEX

Description
Screw, Hex Flat, C'snk
Screw, Pan
Screw, Pan
Screw, Pan
Screw, Pan
Screw, Pan
Screw, Pan #10-24 UNC x 3/4"
Screw, Pan 10-24 x 1 1/4
Screw, Pivot Weldment
Screw, Set Socket

Screw, Socket Button Cap 1/4-20 UNC x 3/4"

Screw, Socket Head

Seal

Seal Plate

Seal, Cable Green

Seal, Gray Cable

Seal, Lower Bearing Housing
Seal, Oil

Seal, Shaft

Secondary Element
Sender, Temperature
Sender, Water Temperature
Shackle

Shaft, Long

Shaft, Pivot Weldment
Shaft, Short

Shim

Shim

Shroud

Skid, Engine

Slip Yoke Assembly
Snubber

Socket, Quick Disconnect 1/4" NPTF
Socket, Wrench

Spacer

Spacer, Bushing

Spacer, Stub Shaft
Spacer, Tube

Splice, Butt

Splice, Butt

Split Flange Half

Split Flange Kit

Spraybar

Spring Cup Bolt Assembly
Spring, Left Hand

Spring, Right Hand
Sprocket

Sprocket

Sprocket, Cutter Drive
Sprocket, Upper

Stack, Exhaust

Staple Padlock

Straight

Straight

Straight

Straight

Straight

Straight

Straight

Straight 1/2" JIC X 5/8" ORB
Straight 3/8" JIC X 1/4" NPT
Straight, Union, Bulkhead 1/4" JIC
Strainer

Strainer, Basket

Strap, Hose

Stub Shaft, Long

Stud Ball

Supply Pipe

Support Plate

Support, Hose

Support, Hose

Support, Hydraulic Hose
Swedge 1/8"

11

Part No

000A00425000
000A01102000
000A02108000
000A02432000
000A00332000
000A01093000
000A00339000
000A01101000
526001031000
000A00465000
000AA0620000
000A00367000
004014166000
526007070000
003005072001
003005072002
526000420000
004014165000
004014145000
004003040002
001005285000
001005111000
001009758000
568004014000
526001057000
568004013000
526007072000
526007071000
004013812004
568002102000
004003145000
002009000000
002004933000
001010122000
A-136252
526008020000
526000449000
568004052000
003000700229
003000700208
000A07350000
002005085000
568040076000
004003442011
568040038000
568040037000
004011125000
004011130000
568004069000
568004054000
004013368000
526012040000
000A03932000
000A00523000
000AA0112016
000AA0112019
000AA0112017
000AA0120013
000AA0112006
000A02686000
000A00525000
000A00627000
001009508000
002008543000
001009011000
568004068000
001004099001
568040066000
568004084000
526224397000
568005024000
568003052000
001003133001

160
156
108
110,112,180
160
156
160

102
42,124,128
118

156

30

160

100
100,110,180
56

32,47
24,32,38,47,64
47

70
47,68,70,147
147

47

124

47

20

170

32,162

160

136

162

26

166

46

32
136,168,174



PARTS ALPHABETICAL INDEX

Description

Switch, Disconnect Battery
Switch, Emergency Stop
Switch, Pressure
Switch, Pressure
Switch, Pressure
Switch, Selector

Switch, Thermostat
Switch, Thermostat
Switch, Toggle

Switch, Toggle

Switch, Toggle

Switch, Toggle

Switch, Toggle

Switch, Toggle

Switch, Toggle

Switch, Toggle

Switch, Toggle

Tank Pad

Tank, Air

Tank, Replenishing
Tank, Surge

Tape, Acrylic Foam

Tee

Tee

Tee

Tee

Tee

Tee, Branch

Tee, Branch

Tee, Male Branch

Tee, One Touch Union
Tee, Run

Tee, Run Swivel

Tee, Service 3/4" NPT
Tee, Swivel Run
Tension Bushing
Terminal

Terminal, Male
Terminal, Pin, Male
Terminal, Push On, Female
Terminal, Push On, Male
Terminal, Pushon
Terminal, Ring
Terminal, Ring
Terminal, Ring
Terminal, Ring
Terminal, Ring
Terminal, Ring
Terminal, Ring
Terminal, Ring
Terminal, Ring
Terminal, Ring
Terminal, Sleeve, Female
Terminal, Socket
Terminal, Socket, Female
Terminal, Socket, Female
Terminal, Socket, Female
Terminal, Wire

Thimble

Tie Bar

Tie Wrap

Tie, Cable

Torque Hub

Torque Hub
Transmission

Trim Regular

Tube

Tube End

Tube End 90°

Tube End 90°

Tube, Lower Charge Air
Tube, Lower Radiator
Tube, PVC

12

Part No

003001264000
24002006
001005215000
001005260000
001005255000
24002034
568090082000
001005290000
003001296000
003000272000
003000288000
003000273000
003001298003
003001209000
003000289000
003000289001
003000275000
526005067000
568020015000
568050040000
004013812006
001008193000
000A00923000
000A00859000
000A00920000
000A00862000
000AA0125007
000AA0125005
000AA0117005
002015920000
55-79022
000AA0124002
000AA0124005
000A00924000
000AA0124001
004002196000
003000700127
003005072031
003005071014
003000700205
003000700174
003000700173
003000700007
003000700028
003000700098
003000700025
003000700054
003000700065
003000700074
003000700003
003000700079
003000700005
003005072032
003005071035
003005071013
003005071033
003005071015
003000700101
001003133002
568003053000
003000700019
003000700017
004013846000
004013847000
568005048000
22-8505631
312006150000
000AA0112022
000AA0113002
000AA0113003
004013491000
004013479000
568002152000

168
32,38
47,70
64,80,146

22,24,72,147
64

64

8



PARTS ALPHABETICAL INDEX

Description
Tube, Upper Radiator
Tubing, Air
Tubing, Air
Tubing, Air
Tubing, Air

Tubing, Heat Shrink
Tubing, Heatshrinkable
Turnbuckle

U-Bolt

U-Bolt 1/4-20 UNC
U-Bolt and Nuts

Union

Union 8-Str SAE ORB
Union, Pipe

Universal Joint Kit
Upper Charge Air Tube
Valve Assembly

Valve Assembly

Valve, Ball

Valve, Ball

Valve, Ball

Valve, Ball

Valve, Ball 1/2" NPT
Valve, Drain Automatic
Valve, Needle

Valve, Pop Off

Valve, Pressure Relief Lockout

Valve, Relief
Washer, Fender
Washer, Flat
Washer, Flat
Washer, Flat
Washer, Flat
Washer, Flat
Washer, Flat
Washer, Flat #10
Washer, Flat 1"
Washer, Flat 1/2"

Washer, Flat 1/4

Washer, Flat 3/4"
Washer, Flat 3/4", Hardened
Washer, Flat 3/8"

Washer, Flat 5/16
Washer, Flat 5/8

Washer, Flat 5/8"
Washer, Flat, 7/8"
Washer, Hardened 1/2
Washer, Lock
Washer, Lock
Washer, Lock 1/2"

Washer, Lock 1/4"
Washer, Lock 3/4
Washer, Lock 3/8"

Washer, Lock 5/16
Washer, Lock 5/8
Washer, Lock 7/16
Washer, Lock External
Washer, Thrust
Washer, Thrust
Washer, Thrust
Wedge

13

Part No

004013427000
568020010002
568020010003
568020010004
568020010001
003000901219
003000902282
526001048000
001002069000
001002161000
001002251000
000AA0174009
000AA0174006
002009503011
004003136000
004013426000
002006518000
002006519000
002006402000
002006447005
002006447008
002006447003
002006401000
002005987000
002006311000
002005913000
002015914003
002006321000
311539041410
000AA0099000
G15069
000A02948000
000A00295000
000AA0046000
000AA0392002
003000731009
000A00301000
000A00296000

000A00292000

000A00299000
000A02946000
000A00294000

000A00293000
000A00298000

000A02945000
000A00300000
000A02943000
003005071047
000AA0392004
000A00308000

000A00304000
000A00311000
000A00306000

000A00305000
000A00310000
000A00307000
000A01906000
004003442002
004012164000
A076557

003005071361

47
136

6,160
6,8,16,46,62,72
132,136,142,146
152,154,160,170
172
8,12,46,106,132
142,146,172,178
8,26,30,32,38,46
72
12,14,20,24,26
46,70,72,80,82
134,136,146,162
46,146,172
30,150,156,160
170

32,38,166

32,38

146

106

58
8,47,56,64,146
152,154,162,166
170,172
8,12,46,142
30,32,38,72
12,14,20,24,42
47,62,72,76,82
134,152,154,156
162,168
42,146,172
30,156,166,170
47,78

106

28

32,38

156

92,100



PARTS ALPHABETICAL INDEX

Description

Wedge, Lock

Wheel and Tire Assembly
Wheel and Tire Assembly

Wire

wire, Black
Wire, Black
Wire, Black
Wire, Black
Wire, Blue
Wire, Blue
Wire, Brown
Wire, Brown
Wire, Gray
Wire, Gray
Wire, Green
Wire, Green
Wire, Orange
Wire, Orange
Wire, Orange
Wire, Orange
Wire, Pink
Wire, Pink
Wire, Purple
Wire, Purple
Wire, Red
Wire, Red
Wire, Red
Wire, Red
Wire, Red
Wire, White
Wire, White
Wire, White
Wire, Yellow
Wire, Yellow
Yoke Flange
Yoke Shaft
Zerk, 45° Grease
Zerk, Grease 1/8 NPT

14

Part No

003005071356
568006014000
568006015000
553040105001
003000902326
003000902304
003000902293
003000902370
003000902298
003000902375
003000902295
003000902372
003000902294
003000902371
003000902297
003000902374
003000902290
003000902367
003000902345
003000902334
003000902292
003000902369
003000902296
003000902373
003000902322
003000902289
003000902366
003000902344
003000902333
003000902288
003000902365
003000902332
003000902291
003000902368
004003139000
004003146000
001079712045
001079712000

102,106,110
93,100
102,180
93,100,102
110,180

93

180

93,100
102,180
93,100
102,106,180
93

102

30,38,146,156



	Parts book for RS446 Reclaimer/Stabilizer
	TABLE OF CONTENTS
	SN 568240 RS446 Reclaimer/Stabilizer From 568233
	568001014000 RS446 Tractor
	568001013000 RS446 Reclaimer/Stabilizer
	568002094000 Mainframe Assembly 2
	568002111000 Covers Assembly
	568002151000 Handrails Group
	568002135000 Service Center Assembly

	568005041000 Tank, Fuel
	004023400000 Tank, Fuel

	568050038000 Tank, Hydraulic
	002016733000 Reservoir, Hydraulic


	568004082000 Drive Line Assembly
	004003443000 Torque Limiter

	568003047000 Drive Assembly, Wheel
	568003048000 Axle Assembly, Front Drive
	568003044000 Tie Rod Assembly

	568003049000 Axle Assembly, Rear Drive

	568020018000 Regulator Assembly, Air
	002015914000 Air Regulator-Lubricator

	568005040000 Engine Assembly
	001010688000 Exhaust Insulation Assembly
	002005089000 Split Flange Kit
	002012635000 Tandem Hydraulic Assembly
	526001585000 Air Intake Assembly
	526001586000 Exhaust Assembly
	568005012000 Cooling System
	004013812000 RAD CAC HOC Assembly

	568005042000 Dipstick Assembly
	568005045000 Pump Assembly, Cutter Cooling
	568005046000 Actuator, Hydraulic Clutch
	526000596000 Turnbuckle Assembly
	004013722000 Kit, Clutch Shift Lever

	568005049000 Cooling Group, Transmission
	568020011000 Tank, Air Assembly 2
	568005060000 Battery Group

	568050039000 Filters Assembly
	002008549000 Filter Assembly

	568090006000 Electrical Group
	568090131000 Panel Assembly, Main Control
	559960082000 Light, Dash Assembly

	568090027000 Control Handle Assembly
	526009226000 Panel, Auxiliary Gauge
	568090056000 Panel, Power
	568090050000 Adapter, Power
	560090028000 Light, Strobe
	568090102000 Pump, Lube

	568050049000 Hose Kit
	568005044000 Hose Kit, Power Pack

	568030002000 Tools Group
	531004002000 Hammer, Air Attachment
	001010066000 Hammer, Air Assembly
	097003002000 Hose, Air Assembly

	526004040000 Chain, Ratchet Tool
	543040239000 Kit, Oil Sampling Assembly


	568040062000 Operator Platform, Open
	568002078000 Covers Group, Operator Station
	568002141000 Handrail Assembly
	568002160000 Cowling Assembly
	568002080000 Hood Assembly 2
	526001289000 Hood Assembly, Engine



	568004075000 Cutter Assembly
	568004044000 Cutter Housing and Drive
	568004022000 Door, Rear
	568004050000 Chaincase Assembly
	568004051000 Chaincase Assembly
	568004053000 Axle Assembly, Cutter
	568004067000 Drive Assembly, Cutter Lower


	568040084000 Water and Emulsion System
	568040026000 Accessory Group, Water Emulsion
	568040033000 Pushbar Assembly
	568040069000 Spraybar Assembly
	568040085000 Water Pump and Plumbing Assembly
	526004193000 Pump/Motor Assembly
	553040105000 Lanyard Assembly

	568050051000 Hose Group
	568090008000 Electrical System
	568090049000 Cable, Spraybar



	NUMERICAL INDEX
	ASSEMBLIES ALPHABETICAL INDEX
	PARTS ALPHABETICAL INDEX


